252198501001 51 & %i/Drive system

FEE /N0 /SN Neme B i /qry %Y /Remark
254113515001  |Drive axle(AQ) KB (AQ) 1 16-20QCi%3/Optional
254113510001  |Drive axle(DW) IXZH (DW) 1 16-20QCi%3/Optional

1 254113512001  |Drive axle(KD) IXZHF (KD) 1 16-20QC3%% /Optional
252113513001  |Drive axle(KDYC)-14QC YR 4 (KDYC) 1 14QC% Fl/20QC7K
252113510011 Drive axle(DC) IRE M B (R 2)) 1 L 2 T

) 255013520005  |Seal washer LR 1
255013520005  [Seal washer-14QC B #-14QC 1 14QC%
255014010002  |Gear box (ZN) AR AR (ZN) 1 16-20QC3%3% /Optional

3 255014012002  |Gear box (JD) YA A L (JD) 1 16-20QCi%%¢/Optional
252114013002 Gear box (JD)-14QC A A (JD) -14QC 1 14Q7% J1

4 910600100021  [Dowel pin GB119.2-8x25 [FFEAHGB119. 2-8x25 1

5 910400100007  |Washer GB97.1-10-200HV T H4 [l GBI7. 1-10-200HV 12

6 910400500007  |Washer GB93-10 FREAR B GBI3-10 12

7 910100400004  |Bolt GB5786-M10x1.25x30-8.8 12 HEGB5786-M10x1. 25x30-8. 8 12

8 910300900002  |Nut GB6178-M20-8 B2 REGB6178-M20-8 1

9 910400100009  |Washer GB97.1-14-200HV P34 [EIGBIT. 1-14-200HV 5

10 910400500009  |Washer GB93-14 | GBI3-14 5

11 941100200007  |Bolt GB5785-M14x1.5x170-8.8 12+ GB5785-M14x1.5x170-8.8 5

12 910600600037  [Split pin GB91-4x40 JF I 86BI1-4x40 1

13 910400500012  |Washer GB93-20 L H | GBI3-20 9

14 910400100012  |Washer GB97.1-20-200HV -3 [E GBIT. 1-20-200HV 1

15 910100500006  [BoltGB31.1-M20x90-8.8 IZFEGB31. 1-M20x90-8. 8 1

16 910800100020  |O ring 90x2.65 OJFFEl-P990x2. 65 1
920900100044  |Motor (HP) H AL (HP) 1 16-20QCi%%%/Optional

17 920900100053  |Motor (WN) AL (WN) 1 16-20QCi%%%/Optional
252132011001 [Motor HPQ3.9-48NL AL (32 3E) HPQ3. 9-48NL 1 14QC% i

18 255098513251  |Encoder (HP) i 3% (HP) 1 %35 /Optional
255098513253  |Encoder (WN) St 2 (WN) 1 343 /Optional




2521985010025%3/#F (AQ) /Drive axle (AQ)

R /NO YRHEG/SN Name £ L /QTY #%¥%/Remark
A 254113515001 axle assembly KB (AQ) 1
1 254198523570  |Hub A65E4-20011 A BIA65E4-20011 2 254113515001
2 254198523571  |Brake drum 24233-02011 )5 $224233-02011 2 254113515001
3 254198523572 |Left brake assy 21233-70301 7 )20 8 58 21233-70301 1 254113515001
4 254198523573  |Axle housing Q01A1-10001 Hi72Q01A1-10001 1 254113515001
5 254198523574 |Jam up 22193-03001 1%9£22193-03001 3 254113515001
6 254198523575 | Right brake assembly 21233-70201 |47 il2)j4% 4 %21233-70201 1 254113515001
7 254198523576  |Bolt 23453-72031 124:23453-72031 4 254113515001
8 254198523577 | Oil seal ¢125xp100x12 Z6351-01004 i ¢ 125x & 100x12 76351-01004 | 2 254113515001
9 254198523578 |Baffle ring 22513-02051 $43£22513-02051 2 254113515001
10 254198523514  |Bearing 30213 Al 30213 2 254113515001
11 254198523579 | Oil seal ¢75x¢p100x10-25555-00009 [3hi&f ¢ 75x & 100x10-25555-00009 2 254113515001
12 254198523580  |Bush ¢60x(p75x10-25555-00007 2 b 60x d 75x10-25555-00007 2 254113515001
13 254198523581  |Round nut M58x2-25555-00004 [5i] 42 FFM58x2-25555-00004 4 254113515001
14 254198523582  |Hub nut 23654-34051B BB BE/ 14£23654-34051B 12 254113515001
15 254198523583  |Hub bolt 23654-32042GB B/ A EE23654-32042GB 1 254113515001
16 254198523584  |Half-shaft bolt 24453-02061B AR/ (F1424453-02061B 1 254113515001
17 254198523585  [Half shaft Q01A1-10002 2 #hQ01A1-10002 3 254113515001
18 254198523586  [Axle pad 24843-02061 2 i1 #424843-02061 2 254113515001
19 254198523587  [Lock washer 58-25555-00006 1E 52 58-25555-00006 2 254113515001
20 254198523588  [O-Ring ¢59.6x¢2.4-25555-00008  |0%![E & 59. 6x b 2. 4-25555-00008 2 254113515001
21 254198523589  [Bearing 33012 I VR -l 7K 33012 2 254113515001
22 254198523590  [Bolt A22A3-02051 WA (3tiilEhaR ) A2243-02051 2 254113515001
23 254198523591  |Vent plug assembly 90106-65690  [3@ 5 3.4 590106-65690 2 254113515001




254198501003 i3} 3% 8 (AQ) /Brake assembly (AQ)

P& /NO 45 /SN Name B B /QTy #%¥E/Remark

A 254198523572 | Left brake assy 21233-70301 1 5 5 #1421 233-70301 1 el R
254198523575 | Right brake assembly 21233-70201 | 43 il %% 5 i21233-70201 1 Tl

1 254198523001 |Bottom plate assembly, left brake212{ ™" AT TR & R ZTZ33-T00T0G= FT 2 e
1 254198523002 |Bottom plate assembly, right brake21| 75 i 5 %% AR 4 i 21233-700106-R 1 FHT At )2
2 254198513505 | S0 DU ASSEMON 2L235 5,45 41 1414121233-70080G 1 JEATB
3 254198523004 | Draw-rod pin 21233-70400G PAT4#121233-704006 1 S AT
4 254198523005 |oor Tane DYARE DU TOU2L2357 ) 4y 5912337037061 1 e
4 254198523006 | o MAna DTARE DU TOU™ZLZ55 ]y g 23134 21233-703706-R 1 FHF AT 13 5
5 254198523007 |Guide plate 21233-70410G SH21233-704106 1 JEAE
6 254108513509 |C o S R B N21233-T01506 | 1 JE A
7 254198523009 |Elastic gasket 24433-70160G B 24433-701606 1 JEAE, fEM3T
8 254198523010 |Elastic gasket 24433-70170G AT 444 /81 24433-701706 1 feAnEA, 3T
9 254198523011 |oPTTT vre PUMNG TEVICE " 2T235 ey 413 1991233702606 1 F A
10 254198523012 |55 O DTAKe STOE TETUNT Sprng| 7e T 7 27 ¥ o T 9% 5% 212355 FF 130 B
11 254198523013  |Pressure spring seat 21233-70430G | % )4:21233-70430G 4 JEAEH
12 | 254198523014 |Sorpresston SPIMGTOU 22357 s 91933704206 2 Je AT
13 254198523015 |[Compression spring 21233-70440G | #21233-70440G 2 JEAEH
14 254198523016 |- o Drake R FF 130 B
14 254198523017 |90 Tcar TERE R I JH A 32
15 254198523018 |Lower tension spring 21233-70350G | T 47 %21233-703506 1 JEAEH
16 | 254108523019 |LoT UAP AUTUSTET ESSEMOY ZT255 ) 1oy o e 4 21233 7021061 | 1 e il sh 3
17 254198523020 |pawl 21233-70340G R 21233-703406 1 Je AT
18 254198523021 |oorrare  TWSTTSPI2X2357 5 40 1933703606 1 JHT A iIE 5
19 254198523022 |Torsional spring pin 21233-70310G |1 #4421233-70310G 1 JeAm
20 254198523023 | Guide block 21233-70330G 11 4:21233-703306 1 A
21| 2sa108513510 | ot T e T e T e T AR P fe i3
21 | 2sasessazoes [0 o T s T o et TRy P At
22 254198523026 | Push rod spring 21233-70390G HEbF 321233703906 1 A
23 254198523027 |Hand brake push rod 21233-70380G | {3l 21233703806 1 A
24 | 254198513508 | DavC copre ASSEMON UCTLZA0 o) oo 14 1£0C1 12461460 1 i il 2
24 254198513504 | 0" DTAKE TSSO | /o 20 49022 14 1 —0C11246-1790 1

Qcid240. 1700

T Al shas
3




254198501003 #3558 (KD) /Brake assembly (AQ)

FF5/No HHG/SN Neme g B /QTy %Yk /Remark
25 254198523030 |Glue plug 24433-70040G J5:4424433-700406 2 FEATEA, fEA3T
26 254198523031 |Bolt JaYiib 2 Je Al
27 254198523032 | Spring washer R 2 Je Al




2521985010045% 3/ (DW) /Drive axle (DW)

5 /NO %i15/SN Name £ e /qTY A% /Remark
1 910400500008  [Spring washerGB93-12 FRTEIAPEGBI3-12 16 254113510001
2 254198523502  |Half shaft Bolt B2FEMI2X1. 25 16 254113510001
3 254198523522  |Half shaft SHEL5010 210002 2 254113510001
4 254198523521  |Half shaft seal washer SARHEL5010 210002 2 254113510001
5 253098526041  |Rim nut HBIARIELS010 210002 12 254113510001
6 254198523519  |Hub #EE15010 210002 2 254113510001
7 254198523512  |Brake drum il 3 #%24233-02011 2 254113510001
8 254198523520  |Hub connecting bolt I 23654-32042C 12 254113510001
9 254198523510  (Brake bolt il 30 21842 23453-72031 4 254113510001
10 910400500009  [Spring washerGB93-14 FATEIPEGBI3-14 12 254113510001
11 254198523511  (Brake bolt il 3 5 4B A 23654-32042C 8 254113510001
12 254198523505  |axle housing Hr5eE15010 210001 1 254113510001
13 254198513501  |Right brake assembly Fitil B 4% S K REF00576 1 254113510001
14 254198523525  |Pin 8X20 48X20 1 254113510001
15 254198523503  |Air hole assembly JEAZE M REL5010 210014 1 254113510001
16 254198513508  |Left brake assembly 72 il 301 8% S RREF 00576 1 254113510001
17 255098523504  [Blocking }49£70100-10012W 3 254113510001
18 254198523526 | O-ring (iEF: 2 254113510001
19 254198523516  |Qil seal SD125X100X12 T SG125X100X12-20100-10012W 2 254113510001
20 254198523506  |separate cover R 14 P8 2251302051 2 254113510001
21 254198523513  |Bearing 32012 R ah 3 E 330124 (22513-02051)] 2 254113510001
22 254198523514  [Bearing 30213 h7K30213E 2 254113510001
23 254198523527 | O-ring D60x2.65 OJ% EID60x2. 65 2 254113510001
24 254198523528 | Oil seal 95X75X10 H 4L 395X 75X10 2 254113510001
25 254198523515 | Oil seal ring T 2 254113510001
26 255098523507  |Litttle round nut [ SR EEME0X2 4 254113510001
27 254198523509  |round nut Brake gasket I8 1) 2y £ Bl d=60 2 254113510001




2521985010054k 54+ (KD) /Drive axle (KD)

5 /NO %i15/SN Name £ e /qTY A% /Remark
A 254113512001 axle assembly IXBHE A BKFE-2300000-09 1
1 254198523572  [Left brake assembly eI 28 R 21233-70301 1 254113512001
2 254198523541  |axle housing IXFNF7EFE-2301101-01 1 254113512001
3 254198523542  |Half shaft 2L HHFE-2303101-01 9 254113512001
4 254198523543 Air hole assembly %S FEH-2301301-00 1 254113512001
5 254198523544  |Blocking % FEH-1701104-00 3 254113512001
6 254198523575 Right brake assembly 45 3098 B Rk21233-70201 1 254113512001
7 254198523546 Brake drum B 5 F-3103103-00 2 254113512001
8 254198523547  |Hub 2 #F-3103101-00 2 254113512001
9 254198523548  |Hub nut FBURRIF-3103110-00 12 254113512001
10 254198523549 Hub connecting bolt B EZFEF-3103106-00 12 254113512001
11 254198523550  |Half shaft Bolt LB R H-2303107-00 16 254113512001
12 910400500008  [Spring washerGB93-12 BEGRIZ-12 16 254113512001
13 254198523552 Half shaft seal washer et HWFE-2303106-01 2 254113512001
14 254198523553  |Round nut [ M2 RFGB810-M60x2 4 254113512001
15 254198523554 round nut Brake gasket [ BB BF 1| %) 48 B/ T858-60 2 254113512001
16 254198523555  |Oil seal 75X100X10 JhEHGB9877. 1-75x100x10 2 254113512001
17 254198523556 | Oil seal ring 7Ny 334 P H-3103109-00 2 254113512001
18 254198523557  |O-ring D65x3.1 0% fEGB1235-D65x%3. 1 2 254113512001
19 910700600020  |Bearing 32012 [V Tl 7K GB297-32012 2 254113512001
20 910700600021  |Bearing 30213 [ T 7K GB297-30213 2 254113512001
21 254198523560 Oil seal SD100X125X12 W GBI877. 1-100x125x12 2 254113512001
22 254198523561  |separate cover Koids 4 R F-3103102-00 2 254113512001
23 254198523562  |Brake bolt i 2 32 e A H-3501301-0{ 4 254113512001
24 254198523563 Brake bolt i Bh e A2 A2 H-3501302-0 8 254113512001
25 910600100046  [Pin ®8x20 FFA4GB119- D 8x20 1 254113512001




2521985010063 54 (K B) -14QC (KD) /Drive axle—14QC(KD)

55 /N0 YRIE/SN Name B R /QTY #¥E/Remark

A 252113513001 |Axle assembly IR AR (KDYC) 1 14QC/20QC K 1
1 254198523540  |Left brake assembly 72 il ) 2%Q15KD009 1
= Ekﬁ 2 252198523501  [axle housing st 7EFE-2301101-06 1
HK@ = 3 252198523502 |Left half shaft 72 - 4liFE-2303101-06 2
Ek@ . % 4 254198523545 | Right brake assembly Fi il 2 #Q15KD008 1
f$® / 5 254198523546  |Brake drum il 3 5%Q15KD002 2
;Cﬁo o mﬁg 6 254198523547 |Hub FEELQ15KD003 2
E”N’] P 7 254198523549  |Hub connecting bolt LRI Q15KD006 12
‘ : 8 254198523548 | Hub nut e EIRRIQL5KD007 12
: : 9 254198523552 | Half shaft seal washer 4 HQ15KD004 2
10 254198523550  |Half shaft Bolt - fiEFEQ30KD009 16
11 252198523503  [Right half shaft A HHFE-2303102-06 16
12 254198523553  [Round nut 5] 82 BEM60X2 4
13 254198523554  |round nut Brake gasket (53] % B H1) 2)) 44 Pl 6.0 2
14 254198523555  |Qil seal 75X100X10 T 75X100X10 2
15 254198523556 | Oil seal ring /N 42 Pl Q30KDO005 2
16 254198523557  |O-ring D65x3.1 07FJED65x3. 1 2
17 254198523558  |Bearing 32012 [t 7Ryl 7 32012 2
18 254198523559  |Bearing 30213 J68] 77l 7 30213 2
19 254198523560  |Qil seal SD125X100X12 T 100X125X12 2
20 254198523561  |separate cover KM 42 FEIK15KD012 2
21 252198523504  |O-ring D67x3.1 07 D6 Tx3. 1 2
22 254198523562  |Brake bolt il 3 25 & A48 A2Q30KD0 16 8
23 254198523563  |Brake bolt il 3 25 42 A2Q30KD0O 17 4
24 254198523543 |Air hole assembly %< 3£Q30KD015 1
25 254198523544  |Blocking 3% J£Q30DK014 3




252198501007 ZEHEM (ZN) /Gear box (ZN)

55 /N0 Y5 /SN Name B R /QTY #¥E/Remark
1 910100300036  [Bolt 2 FEM10X25 4
2 910400500007  |Spring washer FREEIPE 10 20
3 255098524003  |Bearing cap 17K 7 YDS30. 168 1
4 255098524004 | Spacer HHYDS30. 090 4
5 910800100032 O seal ring 1
6 255098524006  Box FFAHDCSB30. 801G1 1
7 255098524007  |Oil seal T TC45X85X10 1
8 910700200024  |Bearing6209 PRI IRAN7K6209 1
9 910700200021  |Bearing6206 PRI IR 7K 6206 3
10 255098524010 | O-ring OJF % 1} 8125X2. 65 2
11 255098524011  |Input shaft assembly i Nl 4LFHDCSB30. 802 1
12 910700200023  |Bearing6208 TR IRAN7K 6208 1
13 910100100125  [Bolt M10X100 S2FEML0X100 12
14 910100300034  [Bolt M10X16 SZFEM10X16 2
15 255098524017  |Stop dog FHHDCS25. 008 1
16 255098524019  |Paper pad #RHHDCSB30. 008 1
17 255098524020  |axle HIHDCSB30. 007 1
18 255098524021  |Gear U i #HDCSB30. 803 1
19 255098524022  |Gear assembly Vil 2 FHDCSB30. 804 1
20 255098524023  |Bearing32207 J62] 7 - il 7 32207 2
21 910100300038  |Bolt M10X35 BZHEM10X35 2
22 255098524042  |Bearing 6306 TRV IRAN7K6306 1
23 255098524043 |Differential assembly TR A% S HDCSB30. 901 1
24 255098524027  |Locking plate AR EGB/T 7244-14 4
25 255098524044  |Hole with elastic retainer 85 FLFH #4485 1
26 910600100013  |Pin6X20 | #:456X20 2
27 A Bearing seat 7K BEYDS25. 002 2 AL (564 5)
28 255098524026  |Bolt 2k YDS30. 089 4
29 255098524018  |Box cover # 35HDCSB30. 00261 1

255098524025



2521985010082 73 #& (ZN) /Differential mechanism (ZN)

55 /N0 Y5 /SN Name B R /QTY #¥E/Remark
1 255098524024 |Left differential carrier FEH B AL YDS25. 802 1
2 255098524028  |Gear A FEYDS25. 011 2
3 255098524029  |Axle +F4lYDS25. 019 1
4 255098524030  |Washer H[EYDS25. 012 2
5 255098524032  |Gear 17 B U FEYDS25. 007 4
6 255098524034  |Gear ring £ FEIHDCSB30. 006 1
7 255098524035  |Washer 1 $E 44 ] YDS25. 006 4
8 255098524036 | Spacer B H A YDS25. 014 6
9 255098524037  |Bolt B2HEYDS25. 013 12

10 910700200026  |Bearing R ERAN7R6211 2
11 255098524040  [Nut SZEEMLOX1. 25 12




252198501009383% 45 (JD)/Gear box (JD)

55 /N0 YRIE/SN Name B R /QTY #¥E/Remark
A 255014012002  |Gear box assembly VR SR 1
1 254198524001  [Box FRHDCS25-2-0101 1
2 254198524002  |Bearing pedestal i HEYQX25-0101 2 At (5 185E)
3 254198524003 Lock plate A YQX25-0004 4
4 254198524004  |Box B2HEYQX30-0101 4
5 254198524005  |Differential assembly FEHAE S HDCS25-1000 1
6 254198524006  |O-ring 85x3.1 OfF %2 8185 X 3. 1 GB1235-76 1
7 254198524007 Bearing pedestal 7K FEHDCS25-0001 1
8 254198524008  |Spring washer 10 FAIEIPE 10 GBI3-87 16
9 254198524009  |Bolt M10x25 B2HEMLO X 25 GB70-86 6
10 254198524010  |Twin gear shaf P HHHDCS25-0400 1
11 254198524011  |Twin gear BB FEHDCS25-0300 1
12 254198524012  |Bearing NJ307E HiZANJ307E GB283-94 1
13 254198524013  |Bearing 32206 17K 32206 GB297-94 2
14 254198524014  [Bush #HEHDCS25-0005 1
15 254198524015  [Adjustable pad P HRHDCS25-0006 e
16 254198524016  [Locknut AR REHDCS25-0004 1
17 254198524017  [O-ring 62x3.1 62X3.1 GB1235-76 1
18 254198524018  [End cover ¥ 55 HDCS25-0003 1
19 254198524019 Bolt M10x1.25x25 BZFEM10 X 1. 25X 25 GB5783-86 4
20 254198524020  |Axle HHDCS25-0007 1
21 254198524021  [O-ring 30x2.4 075 35 |30 X 2. 4 GB1235-76 2
22 254198524022  [Bearing 6206/p5 17K 6206/p5 GB276-94 4
23 254198524023 Input gear i A i HDCS25-0201 1
24 254198524024  [Bearing 6208 Hfi7K6208 GB276-94 2
25 254198524025  [Pin B10x28 A4B10X 28 GB119-86 2
26 254198524026  [Case cover # 3 HDCS25-0002 1
27 254198524027  |Batter board E L ARHDCS20-0007 1
28 254198524028 Bolt M10x1.25x15 BZREMI0X 1. 25X 15 GB5786-86 2
29 254198524029 Spring washer 12 FAEIAME 12 GBI3-87 8
30 254198524030  |Bolt M12x1.25x50 BEAEM12X 1. 25X 50 GB5785-86 2




252198501009383% 45 (JD)/Gear box (JD)

55 /N0 YRIE/SN Name B R /QTY #¥E/Remark
31 254198524031 Bolt M12x1.25x100 BEREM12X 1. 25X 100 GB5785-86 6
32 254198524032 BoltM10x1.25x65 BEREM10X 1. 25X 65 GB5785-86 4




2521985010103 5545 (JD) 2 #%/Differential mechanism (JD)

55 /N0 Y5 /SN Name B R /QTY #¥E/Remark
1 254198524033  |Cross gear shaft ki F6 4hYQX25-2005/2008 1
2 254198524034  |Planet gear 47 %56 YQX25-2006 4
3 254198524035 | Thrust washer 4 £ B YQX 25-2004 4
4 254198524036  |Axle shaft gear A HE YQX25-2009 2
5 254198524037  |Washer B YQX25-2007 2
6 254198524038 [Differential right half housing ZE A AT 7EYQX26-2101 1
7 254198524039  [Differential left half housing ZE A /7 7EYX26-2102 1
8 254198524040  |Big gear ring K Vi FEIHDCS25-1001 1
9 254198524041  |Bolt 2 F£YQX25-2002 12

10 254198524043 |Nut M10X 1.25 $2REM10X 1.25 GB / T6177.2-2016 | 12
11 254198524044  |Bearing 6211 il 6211 GB/T276-94 2

12




25219850101138 4 £(JD)-14QC/Gear box (JD)-14QC

P& /NO 45 /SN Name LK 5L /QTY #-¥/Remark
1 252198524001 Reducer left housing JETH35B-20-00| #k i #% /¢ 7 {4 JETH35B-20-0001 1 FE4P14QC
2 252198524002  [Straight pin-GB119-1986 A10x20  |[&A:#1-GB119-1986 A10x20 3 FE4P14QC
3 252198524003  [Reducer right housing JETH35B-20-0| Ji i #% 45 7¢ {4 JETH35B-20-0002 1 FE4P14QC
4 252198524004 Hexagon head fine thread bolt GB/T5| /s f1 Sk 41 F 42 4£:GB/T5785-M10X 1. 2f 12 FE4P14QC
5 910400500007  [Washer GB93-10 H[E|GBI3-10 16 FE4P14QC
6 252198524005  [Input shaft JETH35B-40-0101 il JETH35B-40-0101 1 FE4P14QC
7 252198524006  [Plug JETH35B-40-0102 33 JETH35B-40-0102 1 FE4P14QC
8 252198524007  |Deep groove ball bearing 6207 PRI IRAN7K6207 2 FE4P14QC
9 252198524008  [Second stage driving gear shaft JETH 2% — 2k L& k4 fil JETH35B-40-0201 1 FE4P14QC
10 252198524009 Primary driven gear JETH35B-40-02q — 2% M\ 2} ki % JETH35B-40-0202 1 FE4P14QC
11 910700200023  |Deep groove ball bearing 6208 TR IR 7K 6208 2 FE4P14QC
12 252198524010  [Third stage driving gear shaft JETH3q 5% =2k L&) 40 fil JETH35B-40-0301 1 FE4P14QC
13 252198524011  |Secondary driven gear JETH35B-40-( — 4 M2y iki & JETH35B-40-0302 1 FE4P14QC
14 910700600040  [Tapered roller bearing ZC-07-0072 | I8l %7+ fil 7K ZC-07-0072 2 FE4P14QC
15 252198524012 Differential assembly JETH35B-70-00| 233 # & s JETH35B-70-0000 1 FE4P14QC
16 252198524040  [Adjusting shim JETH35B-10-0001 | i##4 / JETH35B-10-0001 e FE4P14QC
17 252198524013  [Qil seal TC35x65x12 T TC35x65x12 1 FE4P14QC
18 252198524014  |End cover JETH35B-10-0002 ¥ 5 JETH35B-10-0002 1 FE4P14QC
19 910100300036  |Hexagon bolt GB5783-M10 x twenty-{7~ i kR FGB5783-M10 X 25 4 FE4P14QC
20 252198524015 O-ring GB1235-80x3.1 0 JEREGB1235-80x3. 1 1 FE4P14QC

252198524012



2521985010123 545 -14QC (JD) =74 /Differential mechanism-14QC (JD)

FEE /N0 /SN Neme B i /qry %Y /Remark
1 252198524016  [Thrust washer YQX25-2004 1EHEHE YQX25-2004 4 FE4P14QC
2 252198524017  |Planetary gear YQX25-2006 17 2 1§ YQX25-2006 4 FE4P14QC
3 252198524018 Half-shaft gear YQX25-2009 146 YQX25-2009 2 FE4P14QC
4 252198524019  [Washer YQX25-2007 [ YQX25-2007 2 FE4P14QC
5 252198524020 Right differential housing HDCS30-11) 45 2 #% 5% AHDCS30-1101 1 FE4P14QC
6 252198524021 Left differential housing HDCS30-110] 4 %3 #% 5% AHDCS30-1102 1 FE4P14QC
7 252198524022  [Ring gear JETH35B-70-0001 i | JETH35B-70-0001 1 FE4P14QC
8 252198524023  [Bolt HDCS30-1002 12}HDCS30-1002 16 FE4P14QC
9 252198524024  |Planetary gear shaft YQX25-2005/20( 47 /2 i %6 %l YQX25-2005/2008 1 FE4P14QC
10 255098524042 Deep groove ball bearing GB/T-6211 iR AEK4HAGB/T-6211 1 FE4P14QC

14




252198501013 IKZh# i R /Drive wheel assembly

FEE /N0 /SN Neme B i /qry %Y /Remark

254113010004  |Drive wheel assembly 6.50-10-10PR |H¢z}% & /6. 50-10-10PR (7<) 2
254113010002 | Drive wheel assembly 6.50-10 (solid)| JE&I#E &6, 50-10 (L) 2 | B/ Op“g’b“al (BLbAR)

A 254113010003  [Drive wheel assembly 6.50-10 (Envird 4Xsh%E £ 6. 50-10 AR 2
252113010001  |Drive wheel assembly 6.50-10-10PR |4¥#%E & 6. 50-10-10PR (F5) 2 GERe R
252113010002  |Drive wheel assembly 6.50-10 (solid)| 9K zh%% & 6. 50-10 (S8 2 GERe R

1 910400500008  |Spring washer 12 gAk]2 12

2 910300100008  |Nut GB6170-M12-10 2 HEGB6170-M12-10 12

3 254113020001  |outer Rim 5.00F-10 HMEEAE5. 00F-10 2

3 252113021001  |outer Rim 5.00F-10 HhEHE5. 00F-10 2 v 3 F
254113010007  |Pneumatic tyre6.50-10-10PR 8B AR6. 50-10-10PR 2

4 254113010005  |Solid tyre 6.50-10 SO AIRG. 50-10 2 2 /Optional (L H
254113010006  |Environmental protection tyre 6.50-10| ¥ {&4£ 6. 50-10 2 3

5 254113020002  |Inside Rim 5.00F-10 P #6485, 00F-10 2

5 252113021002 Inside Rim 5.00F-10 P #6485, 00F-10 2 v 3

6 255013020001  |Rim bolt MM12x1.5x26 EHEFEM12x 1. 5326 12

15




252198501014 #EFHHL K %% /Lifting motor and installation

5 /NO %i15/SN Name £ e /qTY A% /Remark
1 920900100038  |Motor(HP) AL (HP) 1 %% /Optional
920900100019  |Motor(WN) L (WN) 1 %% /Optional
2 255032520003 | Anti vibration pad TR 8
3 255032520001  |Bushing & 4
4 255032520002  [Washer @40x@11x4 P b 40x & 11x4 4
5 910400500007  |Washer GB93-10 FREAR B GBI3-10 6
6 910100100034  [BoltGB5782-M10x55-8.8 B2 HEGB5782-M10x55-8. 8 4
7 251323512006  |Gear pump it 1
8 910400100007  |Washer GB97.1-10-200HV T H4 [l GBI7. 1-10-200HV 2
9 910100300039  |Bolt GB5783-M10x40-8.8 12 HEGB5783-M10x40-8. 8 2
10 255098513251  |Encoder (HP) Hf#s (HP) 1 %% /Optional
255098513253  |Encoder (WN) iy (WD 1 %% /Optional

16




252198501015 B&fHIHR /Foot pedal

FEE /N0 /SN Neme B i /qry %Y /Remark
1 252118021016  |Foot pedal 7R 1
2 941100100001  [Screw M8x12-8.8 $2%4TM8x12-8. 8 4
3 252118024005  |Cushion bR 2 (20QCHE HL) 1 Lk
3 252118025005  |Cushion Hb 2 (20QCHEER) 1
4 252118014002  |Floor welding (rear) Ja HAR AR 4 ($5RQC) 1
4 252118015002  |Floor welding (rear) Ja HUBR AR 4 (2 H1QC) 1 E et
5 255018020006  |Foot pedal AR 1
6 252118014001  |Floor welding (front) A HOBUR & 1

17




252198501016 Hiffiffizi/Battery box cover

il

Fr=/NO HHG/SN Name SR it /QTy 4 /Remark
1 252121011002 |Welding of box cover (200 |ith# %124 (20042 %) 1 LRI
1 252121012002 |Case cover welding (20Q lead a4 &J%4 (200458) 1
2 910300100005  |Nut GB6170-M6-10 3% GB6170-M6-10 6
3 255021020046  |To protect the coil B 1
4 910200500053 |Screw GB818 Méx20-4.8 $R4T_GBB18-M6x20-4. 8 1
5 255021020020 |Shake handshandle =¥ 1
6 910400500005  [Spring washers GB93—6 74 GB93-6 4
7 255021020068  |Damping pad AR R 2
8 255021010005  [Hinge bracket (left) AR R (£) 1
9 910100300024  [Bolt GB5783 M8x30-8.8 $R4: GB5783-M8x30-8. 8 4
10 910200200041 |Screw GB70.1 M6x40-4.8 $R4T_GB70. 1-Méx40-4. 8 3
11 255021010010 [The lid lock UEX 1
12 255021020052 The lock tongue BiE 1
13 910400100005  |Washer GB97. 1-6-200HV -3 GB97. 1-6-200HV 2
14 910400500008  [Spring washer GB93-12 F L GB93-12 1
15 910400100008  |Washer GB97.1-12-200HV F-#GB97. 1-12-200HV 1
16 910300100008  |Nut GB6170 — M12-10 3% GB6170-M12-10 1
17 910200500021 [Screw GB818 M4x10-4.8 $74T GB818-M4x10-4.8 2
18 255021020055  |Fixed plate Bl Z AR 1
19 255021020021 The shake handshandle M5 1
20 910100300023  |Bolt GB5783 M8x25-8.8 3% 4 GB5783-M8x25-8. 8 6
21 255021020047 |Air spring support ARE IR 2
22 910400500006  [Spring washer GB93-8 i GB93-8 10
23 910400100006 [Washer GB97.1-8-200 hv -# GB97. 1-8-200HV 10
24 255021020054  |Adjust the pad kS 2
25 255021020045  |Wire plate LR 2
26 255021020043  |Reaming hole bolt M10x28 B SLIEAEM10x28 2
27 255021010006  |Hinge bracket (right) B R (F) 2
28 255021020071  |Adjust the gasket AERR 2
29 910700900001 |Bear ing GB9163-GE12E 4h 7&K GB9163-GE12E 2
30 910300100006 |Nut GB6170 M8-10 324 GB6170-M8-10 2

18




252198501016 Hiffiffizi/Battery box cover

il

7 19

1% o, SFP

1

5 /NO %i15/SN Name £ e /qTY A% /Remark
31 940400100030  |Gas spring 200 n (D620) A, 3% 200N (D620) 1 £ % /optional
32 940400100031 [Air spring 500N (D620) - self |o| X7 500N (D620) - £ 4 1

256937511003  |Seats AH2-2A FERFAH2-2A 1

256937511004 |Seats AH2-3AB JFERFAH2-3AB 1 % /optional
33 255037510001 |Seats BF2-1A JEFBF2-1A 1 % /optional

255037510003 |Seats (comfort)BF2-2A JE R (R 1Y) 1 % %/optional

255037510004 |Seat (damping type)BF2-3AB JE e (IR 1Y) 1 % %/optional

19




252198501017 4 fUIHR 2235SIDE PANEL INSTALLATION

BE/No G /SN Name &K 5 /QTY #4%/Remark
1 281223021006 |Bolt i AR 2
2 940400400002  |Nut M8 IR B8 2
3 252121012017 |Side plate MR () 1
4 255021010015 |Hanger HBEE (h) 1
5 910400100005 |Washer GB97.1-6-200HV P-4 PEIGBIT. 1-6-200HV 6
6 910400500005  |Spring washer GB93-6 SR AR B GB93-6 8
7 910200200035 |Screw GB70.1 M6x16-8.8 $25TGB70. 1-M6x16-8. 8 4




252198501018 AR 2235 SIDE PANEL INSTALLATION

5 /NO %i15/SN Name £ e /qTY A% /Remark
1 255021010015 HigrEs () Side plate 1
2 910400100005 P44 [EGB97. 1-6-200HV Hanger 1
3 910400500005 |51 #4 [ GB93-6 Spring washer 6 1
4 910200200035 JZ4TGB70. 1-M6x16-8. 8 Bolt M6X16 1
5 252121015003 |l 4 pk (/) Side plate 1
6 940400400002 W R AR RS NutM8 1
7 281223021006 AR AR R Bolt 1
8 940600100005  |fii4H © 18x3 magnet steel 1




252198501019 ZEMMIAR %% (458R) SIDE PANEL INSTALLATION

FEE /N0 /SN Neme B i /qry %Y /Remark
1 255021010015 | H:AHR & (%) Side plate 1
2 941100100001  [I24TM8X12-8.8 Hanger 1
3 255021021075 |ZErhits Spring washer 6 1
4] 4 252121012003 | /= (AR 4 (20QHNTR) Side plate 1
9 5 941100100001  [14TM8X12-8.8 Screw M8X12 1

22




252198501020 F4FEIEAL/Counter weight assembly

FE/N0| /N Neme £ /T %4 /Remark
1 255023020002  |Counterbalance lift hole cover P EAR LS 1
2 252123021001  |Balance weight (20Q) S (200 1 e
2 252123022001 Equilibrium weight (20Q lead acid) |4 & (20044 #2) 1 WA
2 251823021001 Equilibrium weight (16Q lead acid) |4 & (16Q41 %) 1 T
3 255023020007  [Gasket ®60XP25X8 48 D 60x D 25x8 2
4 910400500013  [Spring washer GB93-24 H A B GB93-24 2
5 910100100101  [Bolt GB5782 M24x120-8.8 2 FRGB5782-M24x 120-8. 8 2




252198501021 4 (Ml K) /Frame(Side out type)

BE/No G /SN Name £ 5 /QTY #4%/Remark
1 910100300035 Bolt GB5783 M10x20-8.8 124 GB5783-M10x20-8. 8 5
2 910400500007 | Spring washer GB93-10 # A E GBI3-10 5
3 910400100007  |Washer GB97.1-10-200HV P EIGBIT. 1-10-200HV 5
4 252121512009  |The meter stand is welded together |{XE4445E5QC 1
5 252121512010  [Butt welding HTERRE 200 1
6 910100300063  |Bolt GB5783 M14x35-8.8 #2F£GB5783-M14x35-8. 8 4
7 910400500009 | Spring washer GB93-14 H B GB93-14 4
8 910400100009  |The flat washer GB97.1-14-200HV |3 [E|GB97. 1-14-200HV 4
9 252121511020 Frame welded QC EHREQC 1
10 910100200016  |Bolt GB5785-M16x1.5x70-8.8 1242 GB5785-M16x1.5x70-8.8 4
11 910400500010 Spring washer GB93-16 JHEEHVBIGBI3-16 4
12 910400100010  |The flat washer GB97.1-16-200HV  |E#EGB97.1-16-200HV 4
13 251021520001  |cover = 2
14 252121521102 Installation board (connector) LRER () 1
15 910200200074  |Screw GB70.1 M10x16-8.8 #25TGB70. 1-M10x16-8. 8 2
16 910400500006  |Spring washer GB93-8 SREEHEIGBI3-8 10
17 910400100006  |The flat washer GB97.1-8-200HV  [*T*#4[EGBI7. 1-8-200HV 10
18 252121521096  |baffle AR 1
19 910100300023  |Bolt GB5783 M8x25-8.8 B2 HEGB5783-M8x25-8. 8 2
20 213019020009  |Mat | 01 1
21 252121512005  [Soldered outer plate(battery QC) HMUBR AR A (FEQC) 1
22 910200200059  |Screw GB70.1 M8x30-8.8 25T GB70. 1-M8x30-8. 8 2
23 255012020012  |Pu tube REBRE 2
24 910300100006  |Nut GB6170 M8-10 B2REGB6170-M8-10 4
25 252121521101  |Cover plate (circuit) AR (L) 1




252198501022 ¥R /Control Panel

FEE /N0 /SN Neme B i /qry %Y /Remark
1 940400400001 | R SE4F BEME-t (2-4) Nut M6 6
2 256821511006 SRS () Cover assembly 1
3 910400200002 |36 Washer GB97.1-6-200HV 4
4 941100100009  [#24TM6x12-8. 8 Screw M6x12 6
5 256810022001 A% 2% 55 (30Q) Instrument mask 1
6 255010020005  |fiz% Cover 1
7 255010020006 |J5 % Cover 1
8 256810022010  |#iZhitiAr s Cover 1
9 256821511004 | iR 4 (4 Cover assembly 1
10 256810022013  |fiKFLEMR Cover 1 Option
11 256810022011  |#:FFFLEMR Cover 1
12 255010021021  |%& % Cover 1 Option
13 256810021009 | F-HIzhpihE dust cover 1
14 910200500041  |#24TGB818-M5x20-4. 8 Screw GB818-M5x20-4.8 2
15 256810022012 | F#IBhFLEM Cover 1 Option
16 256810011050  |Jfocfmdl &bk Switch box 1




252198501023 %35 H K %3 /Steering mechanism and installatio

FEE /N0 /SN Neme B i /qry %Y /Remark
1 255015010007 BIREES The adjustable handle 1
2 910600400011 | ik [AAEHHGB8T9. 1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 | Jz s A Clamp holder screw sets 1
4 254115010002 % ) 2880 Steering 80 1
5 255015020019 |4 Locking block 1
6 910300300006 JEBEGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 JZAECB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001 | %% kL Sk Steering string assembly 1
9 255015010003 J7 a4 The steering wheel 1
10 910600700014 4 HhCB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005 JF 45GB91-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002 [ 5 o The fixed seat 1
13 255015010005 |3 ikf4R4 Adjust rod welding 1
14 255015020021 AT hRET Adjust the screw 1
15 911200100004 VAR JB7940. 1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 |H&E(Hi)E) ®16x D 18x16-SF-1 Composite set (shoulder)®16xd18[ 2
17 255011510003 |y Hodh P 16x135 With trunnion®16x135 1
18 910400100005 P PE GBIT. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 |51 #4 [ GB9I3-6 Spring washerGB93-6 1
20 910100300009 IZ A GB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 W2 F2GB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 B GBI3-10 Spring washer gb93-10 4
23 910400100007 SR EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 | X454 Bracket welded 1




252198501024 RN\ /Foot brake

FEE /N0 /SN Neme B i /qry %Y /Remark
A 256811510005 |5 sk Service brake assembly 1 #1-18
1 910100300010 JZHEGB5783-M6x16-8. 8 Bolt GB5783-M6x16-8.8 2
2 910400500005 S B GBI3-6 Spring washer GB93-6 2
3 910400100005 - PEIGBIT. 1-6-200HV Washer GB97.1-6-200HV 2
4 255011510003 17 B4l © 16x135 Axle ®16x135 2
5 910100300024  |#242GB5783-M8x30-8. 8 Bolt GB5783-M8x30-8.8 1
6 256811511004 I RS Foot brake holder welding 1
7 911200100004  |ii#FJB7940. 1-M10x1 grease fitting JB7940.1-M10x1 2
8 940500100006 HAEDO16xD 18x15-SF-1 Composite set ®16xP18x15-SF-1 1
9 910600600019 JF F45GB91-2. 5x25 Cotter pin GB91-2.5x25 2
10 255011520010 [l Damping pad 1
11 256811511002 fiilbliey g Ra Brake pedal welded 1
12 251211521008 L Spring 1
13 255011520013 TEER (K J82) Pedal (rubber) 1
14 910600700042 A4hGB882-B10x26x3. 2 Pin GB882-B10x26x3.2 1
15 256811521022 TEAF GRS Tappet connecting block 1
16 910300100007 JZEEGB6170-M10-10 Nut GB6170-M10-10 3
17 256811521021 HI IR AT Brake pump tappet 1
18 255011510007 ilFpsE brake master cylinder 1
19 252111512009 |45 #i5hANE Brake steel pipe welding 1
20 252111512010 | A #iIBhANE Brake steel pipe welding 1
21 910100300038  |#ZF2GB5783-M10x35-8. 8 Bolt GB5783-M10x35-8.8 2
22 911000600001 | WME4EQC/ T390~ (11-14) Hose clamp QC/T390-(11-14) 2
23 900200301005 | #459x2. 5 Tube 9x2.5 1
24 275011520020 fiilFpliR Brake oil cup 1
25 256811511020 il g ISk Brake fluid cup collar 1
26 910200200058 WRETGB70. 1-M8x25-8. 8 Screw GB70.1-M8x25-8.8 1
27 910300100006 WERFGB6170-M8-10 Nut GB6170-M8-10 2
28 910100300039 12 A GB5783-M10x40-8. 8 Bolt GB5783-M10x40-8.8 4
29 910400500007 B GBI3-10 Spring washer GB93-10 6
30 910400100007 P-4 EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 6




252198501025 [iklzhiRoN (FBkH3)) /Foot brake

P& /NO YRIE/SN Name B R /QTY #¥E/Remark
1 910200300008  [Screw GB70. 2-M4x16-8. 8 $25TGB70. 2-M4x16-8. 8 2
2 910400500003  |Spring washers GB93-4 1S B GBY 34 2
3 910400100004  |Washer GB97. 1-4-200HV P54 [BIGBY7. 1-4-200HV 2
4 252111522031 |Sensor holder A SRS ] 1
5 910100300010  |Bolt GB5783-M6x16-8.8 124 GB5783-M6x16-8. 8 1
6 910400500005 Spring washers GB93-6 135 34 B GBI3 -6 1
7 910400100005  |Washer GB97. 1-6-200HV P-4 PEIGBIT. 1-6-200HV 1
8 940500200005  |Composite set (shoulder) ®20x® 2|5 &4 (HifH) ©20x 22x12-SP-1 2
9 255011510003  |With trunnion®16x135 W H Al D 16x135 1
10 252111512004  |Holder welding AR 1
11 911200100004  [0il cup JB7940. 1-M10x1 AR JB7940. 1-M10x1 1
12 252111522010  |Axle 20x136 #120x136 1
13 251211521008  |Torsional spring HHE 1
14 252111512002  |Brake arm welding il 3 B 5 1
15 255011520013  |Rubber pedal IR AR 1
16 910400200003 Large washer GB96. 1-8-200HV KA EIGB96. 1-8-200HV 2
17 283311521016  |Limit spring PR A7 3 1
18 283311521015  [collar PR AL 1
19 910300500004  |Nut GB889. 1-M8-10 B2 RFGB8SY. 1-M8-10 1
20 283311511007  |Guide rod welding SRS 1
21 910600700025 Pin GB882-B8x25 A4 hGB882-B8x25 1
22 910600600017  [Cotter pin GB91-2.5x16 JFCI46BI1-2. 5x16 1
23 910100300024 Bolt GB5783-M8x30-8.8 WEH2GB5783-M8x30-8. 8 1
24 910300100006  [Nut GB6170-M8-10 B2 RFGB6170-M8-10 1
25 910600400039 Elastic cylindrical pin GB879. 1-6|3 % [FA+44GB879. 1-6x32 1




28

252198501026 {ZZE MBI\ /Parking brake

F55/NO YRIE/SN Name B Rt /QTY #¥E/Remark
1 910100300035  |Bolt GB5783-M10x20-8.8 B2 HEGB5783-M10x20-8. 8 2
2 910400500007  [Spring washer GB93-10 FREAR B GBI3-10 2
3 910400100007  |Washer GB97.1-10-200HV P H4 [l GBIT7. 1-10-200HV 2
4 256812020005  |Backing plate (Parking brake) AR (FH150) 1
5 XG1801542747  |Parking Brake Assembly EREEIlsYE 1
6 910400100005  |Washer GB97.1-6-200HV T H4 [ GBIT. 1-6-200HV 4
7 910400500005  [Spring washer GB93-6 PR ECBI3-6 4
8 910100300010  |Bolt GB5783-M6x16-8.8 B2 HEGB5783-M6x16-8. 8 4




252198501027 IR K %% /0Overhead guard and installation

FEE /N0 /SN Neme B i /qry %Y /Remark
1 255022020003 | The headlamp goes through the coil | KT % 4P 2
2 910400200005 Big washer GB96.1-12-200HV KHFEIGB96. 1-12-200HV 4
3 910400500008 | Spring washer gh93-12 FREEPEGBI3-12 8
4 910100300050 Bolt GB5783 M12x30-8.8 I FEGB5783-M12x30-8. 8 8
5 910400100008 The flat washer GB97.1-12-200 hv | "T#&[EGB97. 1-12-200HV 4
6 255022020001  |Protective cover 1 (special shaped tull B4 & — (R 54%) 1
7 255022020004 | Tail light out coil JEAT 2
8 252022020050  |Charging socket cable gasket 7 HLA A 2 A 1
9 255022020002  |Shield 2 (shaped tube) B e — (R A 1
10 252122011010  |The top guard is welded together A e 1

30




252198501028 J5AN4E %3 /Rearview mirror installation

55 /N0 YRIE/SN Name B R /QTY #¥E/Remark
1 910300100006  |Nut GB6170-M8-10 $2REGB6170-M8-10 2
2 910400500006  |Washer GB93-8 PR GBI3-8 2
3 910400100006  |Washer GB97.1-8-200HV P44 B GBY7. 1-8-200HV 2
4 910100300022  |Bolt GB5783-M8x20-8.8 B2 HEGB5783-M8x20-8. 8 2
5 940800100001  |Rearview mirror JE L 1
6 255049520003 Holder pa Y 1

31




254198501029 b & 223 (AQ) /Steering axle and installation (AQ)

= @ e = = s

\\\ AR

Syt

P& /NO 45 /SN Name B B /QTy #%¥E/Remark
A 254116015001 |1.5T steering axle(AQ) 1. 5TH: 14 (AQ) 1 254116015001
1 254198525001  |Left knuckle H12C4-30401 e B [ HiH1204-30401 1 254116015001
2 254198525002  |steering axle H12C4-30202 B AR B RH1204-30202 1 254116015001
3 910100300052  |Bolt M12X35 IBHEM12x35/ [F14£B0330-120358 4 254116015001
4 910400500008 | Spring washer GB93-12 P12/ H4EB5050-000128 4 254116015001
5 910400100008 |Washer 12 B5313-00012B 12/ F14EB5313-00012B 4 254116015001
6 910100400006  |Bolt M10x1.25x40 BEHEM10x 1. 25x40/ [14£B0530-1004 2 254116015001
7 910300200002  |Nut M10x1.25 IEREM10x1. 25/ [14%B4223-00010B 2 254116015001
8 910300100008  |Nut M12 BRRIM12/ 14£B4133-00012B 2 254116015001
9 255098526017 | Strict bolt PN A RS S RATM12X30/ (1488 2 254116015001
10 254198525003  |O-ring 24234-32241 074 [8124234-32241 2 254116015001
11 254198525004 |Oil seal 24234-32231 ThE24234-32231 4 254116015001
12 253098526025 |Grease nipple (90°) THMEQ701B45 4 254116015001
13 254198526073 |Bearing 942/25 e K 942/25 4 254116015001
14 254198525005  |Steering knuckle adjustment pad2011f#% ] 5 iH ##420114-30091 5 254116015001
15 254198525006  |Right knuckle assy H12C4-30301 | 45# [ 2 iH12C4-30301 1 254116015001
16 254198525007 | Skeleton oil seal 22574-32102 B4 22574-32102 2 254116015001
17 254198526011 |Bearing 30208 54 7R T il 7K 30208 2 254116015001
18 254198526012 |Bearing 30206 54 TR T il 7K 730206 2 254116015001
19 254198525008 |Washer 24-G15X4-32111 P 24-G15X4-32111 2 254116015001
20 254198525009  |Slotted nut M24X2-24234-32311 FE R REM24X2-24234-32311 2 254116015001
21 254198525010 |Wheel hub cover 22194-32361N A 522194-3236IN 2 254116015001
22 254198525011  |Pin 5x40-B3010-05040 JF F145x40-B3010-05040 2 254116015001
23 254198525012  |Hub nut 23654-34051B FERIBEE/ 14$23654-34051B 12 254116015001
24 254198525013  |Steering hub 24234-32221 i #24234-32221 2 254116015001
25 254198525014  |Hub bolts 23654-32041B B/ A £E23654-32041B 12 254116015001
26 253098526019 |Grease nipple L MEQ700B06 4 254116015001
27 254198526005 |Bearing198905 B HE %7K 198905 2 254116015001
28 254198525015  |King Pin 24234-32181A F4424234-32181A 2 254116015001
29 254198525016  |Steering cylinder assembly H12C4-5( %% [ il &1 4 fiH12C4-50301CQ 1 254116015001
30 254198526027  |Joint bearing GE15ES )0 K il 7K GE15ES 4 254116015001

32




254198501029 b & 223 (AQ) /Steering axle and installation (AQ)

P& /NO YRHL/SN Name B B /QTy #%¥E/Remark
31 254198525017 Bushing H12C4-32101 #HAEH12C4-32101 4 254116015001
32 254198525018 Locking pin H12C4-30501B A/ (1 EEH12C4-30501B 4 254116015001
33 910400500005 | Spring washer GB93-6 51346/ 14£B5050-00006B 4 254116015001
34 910100300009  |Bolt M6X12 IBHEM6x12/ F1£EB0330-06012B 4 254116015001
35 254198525019 Connecting rod HRH12C4302B JEA/ (1 EEHRH12C4302B 2 254116015001
36 254198525020 Round pin®8X18-B3130-08018 [E 444 D 8X18-B3130-08018 2 254116015001




254198501030 4|yl /Steering cylinder

/N0 YRHL/SN Name B SR /QTY %&¥E/Remark

254198512507 Sealing part maintenance package (S|%5 311 5 f9, (% [ L -AQ) 1 AQHE

A 254198510007  |Sealing part maintenance package (s| 23 {2 2 £ ([ fL-DW) 1 DWHf
254198511007  |Sealing part maintenance package (s|% &A1& B4 (%% 1 LKD) 1 KDWf

1 A Piston rod assembly TEIEFF AR 1

2 A Cylinder cover (il % 2

3 A Dust ring DH40 [ 2k FE DH40 2

4 A U ringUN40 N 2

5 A O ring53%3.55 2

6 A 0O ring50%3.55 OJFFEl50 X 3. 55 1

7 A Support ring SRR 1

8 A Cylinder assembly [ANERSYE 1

9 A Bearing YT iR 2

34

25. 3. 104804 i
25. 3. 1088 04 %



254198501031 % #FHE &y %3 /Steering axle and installation (Turn reduction)

75 /NO 4iE5/SN Name B SR /QTY #%¥E/Remark
1 910200200014 |Screw GB70.1-M4x12-8.8 §2£JGB70.1-M4x12-8.8 2
2 910400500003 |Spring washer GB93-4 BWENBEGBI3-4 2
3 910400100003  [Plain washer GB97.1-4-200HV LB GB97.1-4-200HV 2
4 921800200007 |Angle sensor EB{i88Vert—X 1
5 910200200001  [Screw GB70.1-M3x8-8.8 §2£JGB70.1-M3x8-8.8 2

35




252198501032 i & 223& (DV) /Steering axle and installation (DW)

FEE /N0 /SN Neme B i /qry %Y /Remark
A 254116010001  |1.5T steering axle L. 5THE [tk 1
1 254198526001  |Steering bridge assembly B AR 1
2 254198526002  |Linking rod A 2
3 254198516003  |Steering cylinder assembly ) M L 1
4 254198526020  |Right knuckle F 1 1TH12C4-30301 1 202410. 185405
5 254198526005  |Bearing198905 B4 0 4l K 198905 2
6 254198526006  |Bearing 943/25 TREH K 943/25 2
7 254198526007  |Pin BT 4 2
8 254198526009  |framework seal ring 4 2
9 254198526011  |Bearing 30208 4l 30208 2
10 254198526012  |Bearing 30206 4l 30206 2
11 254198526013  [Hexagonal groove nut M24x2 IR REM24x2 2
12 910400100014  |Washer GB97.1-24-200HV Hu[E|24 2
13 910600600038  |Pin 5x50 #45x50 2
14 254198526015  |Wheel hub cover R 2
15 254198526016  |Steering wheel hub Exgmkite=d 2
16 255098526017 | Strict bolt PN F8 HE i % 58 BRATM12X30 2
17 910300100008  |Nut GB6170-M12-10 BERIM12 2
18 254198526040  |Rim Bolt RIRE 12
19 254198526041  |Rim Nut(M14X1.5) HRRIRRE 12
20 254198526010  |Pad )T R 4
21 253098526025  |Grease nipple (90°) L3 H Q701845 2
22 254198516023 | Oil seal Al 4
23 254198526022  |O ring 0% 2
24 910100300039  |Bolt M10X40 BZHEM10x40 2
25 910300100007  |Nut GB6170-M10-10 BERIML0 12
26 253098526019  |Grease nipple LI Q700806 4
27 254198526004 Left knuckle JEHE [ FTH12C4-30401 1 202410. 185 Ty
28 254198526026  |Linking pin AT 4
29 254198526027  |Joint bearing GE15ES KA AKGE15ES 4
30 254198526018  |Bushing e 4

36




252198501032 i & 223& (DV) /Steering axle and installation (DW)

55 /N0 Y5 /SN Name B R /QTY #¥E/Remark
31 910100300009  [Bolt M6X12 2 FM6x 14 4
32 910400500005  |Spring washer GB93-6 6 4
33 910100300052  [Bolt M12X35 B2 FM12x35 2
34 910400500008  [Washer GB93-12 Hg 12 4
35 254198526008  [Pin8x20 4B8x20 2
36 255016020001  |Anti vibration pad TR 2
37 910300100010  [Nut GB6170-M16-10 2 HEGB6170-M16-10 4
38 910400500010  |Washer GB93-16 FRER B GBI3-16 4
39 255021520091  |Fixing plate B 2
40 910100300071  |Bolt GB5783-M16x45-8.8 B2 HEGB5783-M16x45-8. 8 4

37




252198501033 %% i) #f } %235 (KD) /Steering axle and installation (KD)

FE/N0|  HE/SN Nene # /] /Remark

A 1254116013001 1.5T steering axle(KD) 1. 5THEE[AI#F (KD) 1

1 254198526063 Wheel hub cover B ER-3103204-00 2

2 [254198526062 |Steering wheel hub #E8IF-3103201-00 2
8 [254198526070  |Rim Bolt B FEH-3103202-00 12
4 [254198526071  |Rim Nut e BHE BFF-3103110-00 12

5 254198526050 Left steering knuckle S B A A RE-2404100-00 1

1 6 254198526051 Linking rod YEFFF-3412100-00 2
23 7 1910400500006  |Spring washer GB93-8 B 44GB93-8 4
21 \% 8 910100300019 Bolt M8X12 2K GB5783-M8x 12 4
Ve 9 [254198526080 |Linking pin YRS © 157341220100 1
10 [254198526052 _|Steering axle assembly % [ P MURIFE-2401100-01] 1

11 [254198526053  |Steering cylinder assembly % [ Y T A4 R CZ056040KDH 1

12 [254198526075 Right steering knuckle A5 A A RE-2404200-00 1

13 254198526074 Bearing Tﬁjﬁﬁiﬁ(l%%f) F-3412303— 9

14 (254198526073  |Needle Bearing 942/25 Vil 7K GB290-942,/25 2

15 1254198526072 Pin T 44F-2404102-00 2

16 [254198526058  |Grease nipple (90°) 90° JHiMEGB7940. 2-PT1/8 4

17 254198526055 |framework seal ring B2 F-3412312-00 4

18 (254198526069 |framework seal ring Bk M GBISTT. 1-64%82%7 2

19 1254198526068  |Bearing 30208 [ HE 3 -8l 7k GB/T297-30208] 2

20 1254198526067  |Bearing 30206 [ HE % -8l 7Kk GB/T297-30206] 2

21 [254198526065 _ |Washer 24 1 0B95-24 5

22 1254198526064  [Hexagonal groove nut M24x2 FEIEEEM24%2 H-3103207-01 2

23 [254198526066 _ [Pin 5x50 T LIRSGB/T91-5x50 2

24 |254198526054  |Pad F YRR, F-2404103-00] 2

25 1254198526059 [0 ring D32x3.5 07! Pl GB1235-D32x3. 5 2

26 (254198526084 Bushing FE F-3412301-00 4

27 254198526083 Joint bearing GE15ES e AAGE15ES F-3412309— 4

28 1910100400006 [Bolt M10x1.25x40 IZHEGB5786 M10x1. 25-40 2

29 1910300200002 Nut GB6171-M10x1.25 W2REGB/T 6171-M10x1. 25 2

30 254198526060 Screw M12x35 o B AT GB78-M12x35 2

38




252198501033 %% i) #f } %235 (KD) /Steering axle and installation (KD)

F5/N0 B2 /SN Name b3 gt /qr] | &V%/Remark
31 1910300100008  |Nut GB6170-M12-10 B2 EEGB/T6170-M12 D)
32 910400500008 Washer GB93-12 #IGBIZ-12 4
33 (910400100008 |Washer 12 HFECR95-12 1
34 910100300052 Bolt M12X40 BEFEGB5783 M12x40 4
35 1254198526085 Grease nipple M6 i 2yl MEGB/T7940. 1-M6 1
36 1254198526079 Dowel pin8x20 [ FE44GB119-A8x20 D)

10

39




252198501034 ¥ [ EHM B/Steering wheel assembly

5 /NO %i15/SN Name £ e /qTY A% /Remark
254115510005 Steering wheel assembly 5.00-8-10PH %% a4 & 5. 00-8-10PR (751) 2 %% /optional 254115510001-20250226% % T 24
A 254115510006  |Steering wheel assembly 5.00-8(solid| % [Fl & & 5. 00-8 (34 2 %% /optional
254115510007  |Steering wheel assembly 5.00-8(envill #% 16 & 5. 00-8 (FR{R) 2 %% /optional
1 910300100008  [Nut GB6170-M12-10 2 HEGB6170-M12-10 12
2 910400500008  |Washer GB93-12 FREAR B GBY3-12 12
3 254115520002  |Inner rim3.00D-8 P43, 00D-8 2
254115510001 | Tyre (pneumatic )5.00-8-10PR A (7£5) 5. 00-8-10PR 2 %% /optional
4 254115510003 | Tyre ( solid )5.00-8 iR (520) 5. 00-8 2 %% /optional
254115510004 | Tyre(environment protection )5.00-8 |#& /it (FF{%) 5. 00-8 2 %% /optional
5 254115520001 |Inner rim 3.00D-8 ShE6193. 00D-8 2
6 255013020001  [Rim Bolt M MEMI2x 1. 5326 12

40



252198501035 THEM4E3EE K 223 /Norking tank and installation

FEE /N0 /SN Neme B i /qry %Y /Remark
1 255019010004 Mesh filter o) i 92 1
2 252119010002  [Lid welded JHAS T R 1
3 251119010003  |Qil ruler plug assembly T RZE R 1
4 910100300022  [Bolt GB5783 M8x20-8.8 12 HGB5783-M8x20-8. 8 8
5 910400500006  [Spring washer GB93-8 0 H B GBY3-8 8
6 910400100006  [Washer GB97.1-8-200HV T H4 [l GBIT7. 1-8-200HV 8
7 255019020013  |Gasket 204x134x1.5-R W H204x134x1. 5-R 1
8 910800900001 Combination washer JB982-20 204 1 PE JB982-20 1
9 255019020015  [Drain plug M20x1.5 T FEM20x 1. 5 1

41




252198501036 % B in IR\ (—BE)/Multiple directional control valve (bigeminy)

17

13 /16 /14

FEE /N0 /SN Neme B i /qry %Y /Remark
1 252024510011 | % 3% iEI(—5) Multiple valve (two) 1
1 256824511002 |42 4 %] (215% HL 7 1)) Multi way valve (two) solenoid valv| 1 CE#Mit
2 910100400006 12 £ GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |35 44 GB93-10 Spring washer GB93-10 8
4 910400100007 “F- % GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 #§4i1B4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 FFI144GB91-2x12 Cotter pin GB91-2x12 4
7 252124520002 SR (RFT) Support (stem) 1
8 910100300037 12 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 FGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H il d16x168 With trunnion ®16x168 1
11 910400500005 |35 4 [ GB93-6 Spring washer GB93-6 1
12 910200200032 12%4TGB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FEERGETH) Handle ball(lift) 1
14 253524520009 | T-HiER(HiAH Handle ball(tilt) 1
15 256824510002  |#MATHEA (GEETE) Joystick welding(lifting) 1
16 256824510003 | #EMFFHE A (154 Joystick welding(tilt) 1
17 940500100006 | A ED16xP18x15-SF-1 Composite set ®16xP18x15-SF-1 4
18 252124520005 |3 Connecting rod 2
19 910300100006 12 EGB6170-M8-10 Nut GB6170 M8-10 2

20 255025020003 |43k joint 2
21 253524520014 | SCAE(ATHREIFK) Bracket (travel switch) 2
22 255024520028  |HhED29xD16x38 Shaft sleeve®29xd16x38 2

A 255098511010 | Hfi4 i Solenoid valve 1
23 255098512001 | Hifif IR £k Bl (24V) Solenoid coil (24V) 1
24 255098512002 Rz AL Solenoid valve spool 1




252198501037 % ¥ /A) B #H\(=BX)/Multiple directional control valve (trigeminy)

FEE /N0 /SN Neme B i /qry %Y /Remark
1 252025010011 2 1% R (= 5K) Multiple valve(three) 1
1 256825011002 |42 4 &l (315% HL 7 1)) Multi way valve (three) solenoid va| 1 CE#Mit
2 910100400006 12 £ GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |35 44 GB93-10 Spring washer GB93-10 8
4 910400100007 “F- % GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 #§4i1B4.75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 FFI144GB91-2x12 Cotter pin GB91-2x12 6
7 252124520002 SR (RFT) Support (stem) 1
8 910100300037 12 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 FGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H il d16x168 With trunnion ®16x168 1
11 910400500005 |35 4 [ GB93-6 Spring washer GB93-6 1
12 910200200032 12%4TGB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FEERGETH) Handle ball(lift) 1
14 253524520009 | T-HiER(HiAH Handle ball(tilt) 1
15 253525020002 | FHRER(JE 1) Handle ball(belonging to 1) 1
16 256824510002  |#MATAEA (GEETE) Joystick welding(lifting) 1
17 256824510003 | #:MFFHEL A (154 Joystick welding(tilt) 1
18 256825010004 | #FFIEA (L) Joystick welding(tool1) 1
19 940500100006 | & A ED16xP18x15-SF-1 Composite setd16xP18x15-SF-1 6
20 252124520005 |3 Connecting rod 3
21 910300100006 12 EGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 3k joint 3
23 255024520027 YHATREIFK) Bracket (travel switch) 3
24 255023520033 3k (1H)8-M20x1.5-M16x1.5-60° Joint (straight) 8-M20x1.5-M16x1.5| 2
25 255024520028 |l D29xP16x38 Shaft sleeve ®16xd29x38 1

A 255098511010 2, ] Solenoid valve 1
26 255098512001 PG 16 2 Pl (24V) Solenoid coil (24V) 1
27 255098512002 Rz AL Solenoid valve spool 1

43




252198501038 % B Ir) IR\ (TUEE)/Multiple directional control valve(four)

17

13

FEE /N0 /SN Neme B i /qry %Y /Remark
1 252025510011 | i i (VY 1K) Multiway valve (four) 1
1 256825511002 |42 4 k] (435% HL 7 1)) Multi way valve (four) solenoid val 1 CEkit
2 910100400006 12 £ GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 |35 44 GB93-10 Spring washer GB93-10 8
4 910400100007 “F- % GB97.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 #§4i1B4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 FFI144GB91-2x12 Cotter pin GB91-2x12 8
7 252124520002 SR (RFT) Support (stem) 1
8 910100300037 12 GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007 12 FGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 i H il d16x168 With trunnion ®16x168 1
11 910400500005 |35 4 [ GB93-6 Spring washer GB93-6 1
12 910200200032 12%4TGB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FEERGETH) Handle ball (lift) 1
14 253524520009 | T-HiER(HiAH Handle ball (tilt) 1

15 253525020002 | FHRER(JE 1) Handle ball (belonging to1) 1
16 253525520002 | FAEER(EH2) Handball (belonging to 2) 1
17 256824510002 |G (GEETE) Joystick welding (lifting) 1
18 256824510003 | #:MFFHE A (154 Joystick welding (tilt) 1
19 256825010004  |#FFIEA (L) Joystick welding (tool 1) 1
20 256825510005 | #4448 H2) Joystick welding (kit 2) 1
21 940500100006 | A ED16xP18x15-SF-1 Composite set ®16xP18x15-SF-1 8
22 252124520005  |iEHAT Connecting rod 4
23 910300100006 12 EGB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003  |4%k joint 4
25 255024520027 | SCEE(ATHREIFK) Bracket (travel switch) 4
26 255023520033 3k (1H)8-M20x1.5-M16x1.5-60° Joint (straight)8-M20x1.5-M16x1.5{ 4

A 255098511010 2, ] Solenoid valve 1
27 255098512001 FHLI R 2K Pl (24V) Solenoid coil (24V) 1
28 255098512002 Rz AL Solenoid valve spool 1

44




252198501039 Y& &k & 4%i/Hydraulic system

BE/No G /SN Name £ 5 /QTY #4%/Remark
1 252123520001  [Hydraulic pipe assembly (other)8-L24| & & & ik () 8-1.2400-15C-60° 1
2 252123520009  [Hydraulic pipe assembly (other)8-L26| & & &k () 8-12600-15C-60° 1
3 252123520002  |Hydraulic tube assembly (135°)6-L60| ¥ % & (135° ) 6-L600-1SC-60° 1
4 255023520007  |Joint (straight) 6-g1/4 - m14x1.5-60° [#%3k (H)6-G1/4—M14x1. 5-60° 4
5 252123520003  [Hydraulic tube assembly(135°)6-L75( & & )k (135° ) 6-L750-1SC-60°| 1
6 252123520010  |Rubber hose (oil return) Jie e ([al ) 1
7 911000600004  [Hose hoops QC/T390-(38-34) I 4EQC/ T390~ (34-38) 4
8 900200401001 [Qil return hose 23x5 =03 JBe 235 2560mm
9 911000600003  [Hose hoops QC/T390-(22-26) I 4EQC/ T390~ (22-26) 2
10 252123520004  |Rubber hose (oil absorption) Ji e (W) 1
11 911000600006  [Hose hoops QC/T390-(40-45) I 4EQC/ T390~ (40-45) 2
12 252123520005  |Hydraulic tubing assembly(90°)6-L45( it & & & (90° ) 6-1.450-1SC-60° 1
13 252123520006  |Hydraulic tube assembly(135°)6-L50(| /5 & (135° ) 6-1500-1SC-60°] 1
14 255023510012  [Joint (tee) 7-2xm14x1.5-m16x1.5-60° |k (=if) 7-2xM14x1. 5-M16x1. 5- 2
15 252123520011  |Hydraulic tubing assembly (90°)6-L13#i{ /5 & (90° ) 6-11320-1SC-60°] 1
16 251123521005  [Hydraulic tube assembly(90°)8-L132q ¥ &4 /% (90° ) 8-L1320-1SC-60°| 1
17 255023520034  [Joint(straight) 8-2xm16x1.5-60° 1223k (H) 8-2xM16x1. 5-60° 2
18 255023510003  [Joint(lock bend) 6-G1/4-M14x1.5-60° |53k (8i5E %) 6-G1/4-M14x1. 5-60° 1
19 255023510008  [Joint(lock bend)11-M20x1.5-0 3 (BE %) 11-M20x1. 5-0 1
20 255023510007 [Joint(lock bend)10-M20x1.5-M16x1.5{#%:k (8i5E %) 10-M20x1. 5-M16x1. 5 3

s 21 255023520035  [Joint(lock bend)12-G1/2-M22x1.5-60 |#%:3k (8iE &) 12-G1/2-M22x1. 5-60°| 1
22 251323512006  |Gear pump WA 1
23 910400100007  [Washer GB97.1-10-200HV P4 B GBY7. 1-10-200HV 2
24 910400500007  |Spring washer GB93-10 R PEGBI3-10 2
25 910100300037  |Bolt GB5783 M10x30-8.8 B2 H£GB5783-M10x30-8. 8 1
26 255023510005  [Joint(to bend)25-G1-®32 13k (B 45) 25-G1- D 32 1
27 255023520030  |Joint(straight)12-2xM22x1.5-60° %3k (H) 12-2xM22x1. 5-60° 1
28 255023510001 [Joint(lock bend)6-m12x1.5-M14x1.5-q ¥k (8iE %) 6-M12x1. 5-M14x1.5-6( 1
29 255044020143 [Joint(lock bend) 12-M20x1.5-M22x1.5 ¥k (8i5E %) 12-M20x1. 5-M22x1. 5 1
30 255023520033  [Joint(straight)8-M20x1.5-M16x1.5-609#% 3k (EL) 8-M20x1. 5-M16x1. 5-60° 1
31 255023520004  |Hydraulic tubing assembly(90°)13-L2{ ¥ & & (90° ) 13-1.2750-25C-6 1

45




252198501040 # X /Fork

55 /N0 YRIE/SN Name B R /QTY #¥E/Remark

940100100001  |Fork 100x35x920 Het 11 A% 1% L 100x35x920 2
940100100002  |Fork 100x35x950 He4 11 A% 1% L 100x35x950 2
940100100003  |Fork 100x35x1070 Het 1T A% 1% L 100x35x1070 2

A 940100100004  [Fork 100x35x1150 FEE TTAZY B X 100x35x1150 2 L1600
940100100005  [Fork 100x35x1220 FEE TTAZY B X 100x35x1220 2
940100100006  [Fork 100x35x1370 FEE TTAZY B X 100x35x1370 2
940100100028  [Fork 100x35x1250 FEE TTAZY B X 100x35x1250 2
940100100029  [Fork 100x35x1520 FEE TTAZY B X 100x35x1520 2
940100100065  [Fork 100x40x1070(2T) He4 ITAZY 57 X 100x40x1070 (21) 2
940100100067  [Fork 100x40x1150(2T) He4 TTAZY 57 X 100x40x 1150 (21) 2
940100100066  [Fork 100x40x1220(2T) He4 TTAZY 57 X 100x40x1220 (21) 2

A 940100100085 Fork 100x40x1370(2T) FEH TTARL 1% 100x40x1370 (2T) 2 20QC
940100100087  [Fork 100x40x1520(2T) He4 1A% 57 X 100x40x1520 (21) 2
940100100086  [Fork 100x40x1820(2T) He4 T A% 57 X 100x40x1820 (21) 2
940100100090  [Fork 100x40x920(2T) He4 1A% 17 X 100x40x920 (21) 2

1 A Fork body B XAk 2

2 253098514101  [Lift pin assembly PR SR 2

46




252198501041 MAHMEL/Tilted cylinder

5 /NO %i15/SN Name £ e /qTY A% /Remark
251320510001  [Cylinder(TL)(6/10) JHIEL (TL) (6/10) 1 H<3700, Left
251320510002  [Cylinder (TL)(6/6) I (TL) (6/6) 1 3700<H<5000, Left

A 251320510003  |Cylinder (TL)(3/6) L (TL) (3/6) 1 5000<<H, Left
251320510004  [Cylinder (TR)(6/10) JHEL (TR) (6/10) 1 H<3700, Right
251320510005  |Cylinder (TR)(6/6) L (TR) (6/6) 1 3700<<H<5000, Right
251320510006  |Cylinder (TR)(3/6) L (TR) (3/6) 1 5000<H, Right

B 252198510006  |Seal kits (tlited cylinder) BEHHE IR (HTRHEL) 2 20QC

1 A Grease mouth Z1/8 Eil M IEZ1/8 2

2 254198520501  |Earring Hif 2

3 A Bearing GE30ES FAT AN AKGE30ES 2

4 A Circlip 47 47 2

5 A NutM14 ZREM14 2

6 A Washer14 HE14 2

7 A BoltM14x55 2 FEM14x55 2

8 A Piston body assembly IR 2

9 A Yx seal ring VxR g 2

10 A Support ring SC7EID63x20x2. 5 2

11 A Dust ring 528 2

12 A Circlip 52 Hiel52 2

13 A Circlip 2

14 A Catch 48x30x3 4 48x30x3 2

15 A Useal ring 48x30x10 UZY 3 J4 ] 2

16 A Guide sleeve EAES 2

17 A O seal ring 63x3.1 0% %3 34 1) 2

18 A Bearing 3025 AN K 3025 2

19 A Cylinder barrel assembly L B 2

20 A Bearing 3040 AN 4l 7K 3040 2

47

202503 1214251 1 (1 yeh it e, B




252198501042 [ 13 (Al 148)/Mast (standard mast)

5 /NO %i15/SN Name £ e /qTY A% /Remark

1 910401300018  |Circlip GB894.1-35 il 3 4 B GBB94. 1-35 4

, 940200300048  |Roller®79.10-range=45.3-49.3 B DOT9. 10-range=45. 3-49. 3 4
940200300047  |Rolle®78.80-range=45.3-49.3 R 078, 80-range=45. 3-49. 3 4
254144010011  |Mast 2500 P ITT4E 454 (2500) 1 H=2500
254144010012  |Mast 2700 P ITT4E 454 (2700) 1 H=2700
254144010013  |Mast 3000 P TT4E 454 (3000) 1 H=3000
254144010014  |Mast 3300 P ITT4E 454 (3300) 1 H=3300

3 254144010015  |Mast 3500 P ITT 42454 (3500) 1 H=3500
254144010016  |Mast 3700 P ITT 42454 (3700) 1 H=3700
254144010017  |Mast 4000 P ITT 42454 (4000) 1 H=4000
254144010018  |Mast 4300 P ITT4E 454 (4300) 1 H=4300
254144010019  |Mast 4500 P ITT 42454 (4500) 1 H=4500
254144010020  |Mast 5000 P42 454 (5000) 1 H=5000

4 910100300035  |Bolt GB5783-M10x20-8.8 B2HGB5783-M10x20-8. 8 4

5 910400500007  |Washer GB93-16 HEE A GBI3-10 4

6 255044010057 | Axle ¢30x82 ity B4l @ 30x82 2
254144010001  |Mast 2500 HMTTARE S (2500) 1 H=2500
254144010002  |Mast 2700 HMTTARIE S (2700) 1 H=2700
254144010003  |Mast 3000 HRTTARE S (3000) 1 H=3000
254144010004  |Mast 3300 ATTARE S (3300) 1 H=3300

; 254144010005  |Mast 3500 ATTARE S (3500) 1 H=3500
254144010006  |Mast 3700 HMTTARIE S (3700) 1 H=3700
254144010007  |Mast4000 AMTTARE S (4000) 1 H=4000
254144010008  |Mast 4300 AMTTARIE S (4300) 1 H=4300
254144010009  |Mast 4500 HMTTAE S (4500) 1 H=4500
254144010010  |Mast 5000 AR S (5000) 1 H=5000

8 251144010001  |Axle ¢30x82 (AL H-4  30x82 2

9 254144020063  |Bearing bush BT 2

10 254144020100  |Bearing cover ELZS 2

11 910400500010  |Washer GB93-16 HOEE B GBI3-16 4

12 910100200016  [Bolt GB5785-M16x1.5x70-8.8 WZARGB5785-M16x1. 5x70-8. 8 4

13 911200100004  |Grease nipple JB7940.1-M10x1 AR JB7940. 1-M10x1 2

48




252198501043 % X ZE(FrHEIT4R)/Fork carrier(standard mast)

5 /NO YRHEG/SN Name £ e /qTY A% /Remark
1 255040510001  |Load backrest welding EEV:E Wint 1
2 910100300062  [Bolt GB5783-M14x30-8.8 12 HGB5783-M14x30-8. 8 8
3 910400500009  |Washer GB93-14 FRTEIPEGBI3-14 8
4 910400100009  [Washer GB97.1-14-200HV T H4 [ GBIT. 1-14-200HV 8
5 910401300018  |Circlip GB894.1-35 il FH 350 4 EI GB8OA. 1-35 6
6 940200100043 Main roller ® 78.80 x ® 35 x22. 5 FiRE D78, 80x D 35x22. 5 (AN 2
6 940200100044 Main roller ® 79.10x ® 35 x22. 5 FIREH D79, 1xD35x22. 5 (SRR 2
6 940200100039 Main roller ® 79.40x ® 35 x22. 5 FIREH D79, 1xD35x22. 5 (SRR 2
7 940200300049 Parameter of compound roller ®78.8( & & &% © 78. 80-range=52. 5-56. 5 4
7 940200300050  |Parameter of compound roller ®79.1( = & &% ©79. 10-range=52. 5-56. 5 4
7 940200300032  |Parameter of compound roller ©79.4( 5 & &#: ©79. 40-range=52. 5-56. 5 4
8 254138010101 Fork carrier weldind (standard mast)| 5% X 344584 A (- Zibrik 142 1

49




252198501044 FHEL(ARHEIT4E) /Lifting cylinder(standard mast)

G

YRi5 /SN Name B S /QTY A% /Remark
252044510005 Lifting chain LH1234-85 HCTHE 2K LH1234-85 2 1=2500
252144014001 Lifting chain LH1234-91 HETHEESKLH1234-91 2 H=2700
252144014011 Lifting chain LH1234-99 HETHE S LH1234-99 2 H=3000
252144014003 Lifting chain LH1234-105 HCTHEESKLH1234-105 2 H=3300
251244014011 Lifting chain LH1234-111 HECTHEESALH1234-111 2 H=3500
252144014005 Lifting chain LH1234-117 HECTHEESKLH1234-117 2 H=3700
251244514007 Lifting chain LH1234-135 HCTHEESKLH1234-135 2 H=4000
a 251244514008 Lifting chain LH1234-145 HECTHEESKLH1234-145 2 H=4300
= 252144014008 Lifting chain LH1234-147 HCTHEESKLH1234-147 2 H=4500
3
+\ 252144014009 Lifting chain LH1234-161 HCTHEESKLH1234-161 2 H=5000
2 254144010021 | Cylinder(H=2500 I (H=2500) 2 1=2500
1l By Y
+ 254144010022  [Cylinder(H=2700) T (H=2700) 2 H=2700
| 3 N
f 4 254144010023  [Cylinder(H=3000 JHEL (H=3000) 2 H=3000
| I 3% Y
2 M 254144010024  [Cylinder(H=3300 T (H=3300) 2 H=3300
=_ Y!
9\3321 2 | 5 254144010025 | Cylinder(H=3500) L (H=3500) 2 H=3500
=G | » U % 254144010026 | Cylinder(H=3700) L (H=3700) 2 H=3700
T
RN ZZQ? 254144010027  |Cylinder(H=4000) T (H=1000) 2 H=4000
§5\¢_, 254144010028  |Cylinder(H=4300) ML (H=4300) 2 1=4300
15 277~ T 254144010029  |Cylinder(H=4500) T (H=4500) 2 H=4500
M /i\* (5 46 26% 254144010030 Cylinder(H=5000) T (H=5000) 2 H=5000
%* 1“ §ﬁ C 254198510001  [Seal kits(standard mast lifting cylinde| 2 3 {2 #1 f, (hrif "] 42 & FHEL) 2
@] 1 940200500015 Chain wheel bearing780708K3-®95x{ # 4 fill 7K 780708K3-095x®40x27 2
2 910401300020  |Circlip GB894.1-40 Al FH 44 B GBB94. 1-40 2
3 910100300051  |Bolt GB5783-M12x35-8.8 B2 HGB5783-M12x35-8. 8 2
4 910400500008  |Washer GB93-12 HOEE B GBI3-12 2
5 910600600019  |Split pin 2.5x25 JF I BGBI1-2. 5x25 2
6 910900400010 LH1234 chain M BEGB60T4-1LH1234 2
7 252044020121  |Joint BEAIZEML6x 1. 5x178 2
8 910600600030  |Split pin 3.2x30 JFEE4GBI1-3. 2x30 2
9 910300200008  |Nut M16x1.5 W2RFGB6171-M16x1. 5-10 2
10 254144020066 Nut M16x1.5 FRIGIEFFM16x1. 5 2

50




252198501044 FHEL(ARHEIT4E) /Lifting cylinder(standard mast)

G

FEE/NO TG /SN Name SR R /QTY

11 251244020101  [Joint SRR FEM16x1. 5x85 2

12 254144020060  |Fixing ring [ 5 A 2

13 254144020061  |shield I B 2

14 254144020062 |Fixing seat e >

15 910400100006 Washer GB97.1-8-200HV PR [EIGB97. 1-8-200HV 4

16 910400500006  (washer GB93-8 FERREIGBII-S 4

17 910300100006 Nut GB6170-M8-10 BZREGB6170-M8-10 4

jm} 18 910300100007 Nut GB6170-M10-10 BZEEGB6170-M10-10 2

?\31 19 910100300038 Bolt GB5783-M10x35-8.8 i%ir?GBS?BS*M]OXSS*S. 8 2

+\32 20 910400500007  |Washer GB93-10 SR EEIGBI3-10 6

1 2 21 910100400002 Bolt GB5786-M10x1.25x20-8.8 BZHEGB5786-M10x1. 25x20-8. 8 2

f —~ 22 A Piston rod f%EH 1

= L?\ss 23 A Adjusting bushing & 35.5x b 44xL1 | %% ¢ 35. 5x ¢ 44xL.1 1

a\27 M 24 A Circlip 2214 1

9\3321 N | 25 A Bearing DA45x8(t=2.5) X KHDA5x8 (t=2. 5) 1

nRREN % 26 A Catch35x45x3 i) 35x45x3 1

RN ZZQ? 27 A Seal ring 45x35x6 L EE 1

25\5;, 28 A Piston rod I 1

218 14 4 ~4 TT 29 A Copper bushing e !

M @_& 16 Zeﬁ 30 A Circlip B2 1 1

%“r 3 §9\¢: 31 A Dust ring iEeic! 1
18 4 ~1 - presre

@] 32 A Seal ring iR 1

33 A Guide sleeve FrE 1

34 A Oring 0% %4 1

35 A Bearing 3530 AN il 7K 3530 1

36 A Cylinder [RES 1

51




(e

==

252198501045 [JEEFER (FrETIH) /Mast 1ifting pipeline (standard mast)
5 /NO 4iH5/SN Name £ e /qTY £ /Remark
1 255044020043 [Hoop13 K13 5
2 255044020042  |Press plate [EiR 4
3 921600400001  [Strip 4x250 #H#54x250 4
4 900200301004  |Hose 13x1.5/PE L=700 4 4 13x1. 5/PE L=700 1 H=2500
4 900200301004  |Hose 13x1.5/PE L=830 4 4 13x1. 5/PE L=830 1 H=2700
4 900200301004  |Hose 13x1.5/PE =880 44 13x1. 5/PE L=880 1 H=3000
4 900200301004  |Hose 13x1.5/PE L=920 # 44 13x1. 5/PE L=920 1 H=3300
4 900200301004 |Hose 13x1.5/PE L=1080 # 4 13x1.5/PE L=1080 1 H=3500
4 900200301004  |Hose 13x1.5/PE L=1180 # 4 13x1.5/PE L=1180 1 H=3700
4 900200301004 |Hose 13x1.5/PE L=1430 # 4 13x1. 5/PE L=1430 1 H=4000
4 900200301004  |Hose 13x1.5/PE L=1580 # 4 13x1.5/PE L=1580 1 H=4300
4 900200301004  |Hose 13x1.5/PE L=1680 # 4 13x1.5/PE L=1680 1 H=4500
4 900200301004  |Hose 13x1.5/PE L=1710 # 4 13x1.5/PE L=1710 1 H=5000
5 255044020118 |Joint £k (=) 1
6 900200301004  [Hose 13x1.5/PE L=2000 # 4 13x1.5/PE L=2000 1
7 254144020039  |Hydraulic pipe assembly (strailig /=4 & mx (A)12-1345-25C-60 1
8 950700300001 [Speed Limit Valve F% 3% F& XSF-F16L-40 1
9 910800100040 |0-Ring 24x2. 4 OF B-4124x2. 4 1
10 254144020038 |Connector (three-way) 3k (=:8) 1
11 252144029001  |Hydraulic pipe assembly (135 °|i& /&% & & (135° )15-1850-28q 1
12 900200301004  [Hose 13x1.5/PE L=1350 # 4 13x1.5/PE L=1350 1 H=2500
12 900200301004  [Hose 13x1.5/PE L=1480 # 4 13x1.5/PE L=1480 1 H=2700
12 900200301004  [Hose 13x1.5/PE L=1530 # 4 13x1.5/PE L=1530 1 H=3000
12 900200301004  [Hose 13x1.5/PE L=1570 # 4 13x1.5/PE L=1570 1 H=3300
12 900200301004  [Hose 13x1.5/PE L=1730 # 4 13x1.5/PE L=1730 1 H=3500
12 900200301004  [Hose 13x1.5/PE L=1830 # 4 13x1.5/PE L=1830 1 H=3700
12 900200301004  [Hose 13x1.5/PE L=2080 # 4 13x1.5/PE L=2080 1 H=4000
12 900200301004  [Hose 13x1.5/PE L=2230 # 4 13x1. 5/PE L=2230 1 H=4300
12 900200301004  [Hose 13x1.5/PE L=2330 # 4 13x1.5/PE L=2330 1 H=4500
12 900200301004  [Hose 13x1.5/PE L=2550 # 4 13x1.5/PE L=2550 1 H=5000
13 921600400003 [Cable Tie i (7 3=2) P-N156-00646 3

#el&d

20250312
20250312
20250312
20250312
20250312
20250312
20250312
20250312
20250312
20250312

20250312

20250312
20250312
20250312
20250312
20250312
20250312
20250312
20250312
20250312
20250312

W [ e B A 5
W [ e B v B A 5
W [ e e B A 5
W [ e v B A 5
W [ e e B A 5
W [ e v B A 5
W [ e e B A 5
W [ e v B A 5
W [ e v B A 5
W [ B B A

W [ e v R

W [ e v R 5
W [ v R 5
W [ e v R 5
W [ e v R 5
W [ e v P R 5
W [ e v P R 5
W [ e v P R 5
W [ e v P R 5
WO [ e v P R 5
W [ e v P R




252198501046 MIF588% X & M 235 (b 132)/Side shifter and pipeline installation (standard mast)

5 /NO %i15/SN Name £ e /qTY A% /Remark
1 910100100056  [Bolt GB5782-M12x90-8.8 B2 HEGB5782-M12x90-8. 8 1
2 910400500008  |WasherGB93-12 FATEIPEGBI3-12 1
3 910400100008  [Washer GB97.1-12-200HV FHEIGBIT. 1-12-200HV 1
4 255030520022 Bush ®22x®13x56 % ©22x © 13x56 1
5 255030520021  [Pulley ®110x27 T D 110x27 (FAH) 2
6 910200200062  [ScrewGB5783-M8x45-8.8 $24TGB70. 1-M8x45-8. 8 2
7 910400500006  |Washer GB93-8 0 H B GBY3-8 6
8 255028520034  |Rubber pipe lump Jlig=qiibice N 2
9 255028520035  |Pipe press fixedly piank IR 2
254128520039 Hydraulic hose assembly 10-L3250-1|¥ & & & ik (B) 10-L3250-15C-60° 2 H=2500
255030520006 Hydraulic hose assembly 10-L3370-1|¥ & & &k (B) 10-L3370-1SC-60° 2 H=2700
263030520005 Hydraulic hose assembly 10-L3670-1|¥ & & & ik (B) 10-L3670-1SC-60° 2 H=3000
256530520704 Hydraulic hose assembly 10-L4070-1|¥ & & & ik (B) 10-L4070-1SC-60° 2 H=3300
10 252127521001 Hydraulic hose assembly 10-L4150-1|¥ & & & ik (B) 10-L4150-1SC-60° 2 H=3500
252127521002  |Hydraulic hose assembly 10-L4350-1{ & & () 10-14350-1SC-60° 2 H=3700
275331020701  |Hydraulic hose assembly 10-L4770-1{ 58 &k (E) 10-1L4770-1SC-60° 2 H=4000
256028020005  [Hydraulic hose assembly 10-L5050-1| ¥ & % & i (EL) 10-L5050-1SC-60° 2 H=4300
252127521003  [Hydraulic hose assembly 10-L5360-1| ¥ & % & i (E) 10-L5360-1SC-60° 2 H=4500
252127521004 Hydraulic hose assembly 10-L5800-1 | & & & i (L) 10-L5800-1SC-60° 2 H=5000
11 255029020024  |Joint 8-M16x1.5-60° 3k (BiE D) 8-2xM16x1. 5-60° 2
12 254127520001 [fixedly piank R 1
13 910400100006  [Washer GB97.1-8-200HV - #[EGBI7. 1-8-200HV 2
14 910800100042  |Oring 13.6x2.4 OJFFE-5h13. 6x2. 4 2
15 254142520001  [Hydraulic hose assembly (90°)10-L3¢ ¥ &4 /% (90° ) 10-L300-1SC-60°| 2
16 255042510001  [Side shiifter assembly(LD) DFS 2% 5% (LD) 1 #%¢/optional
255042510002  [Side shiifter assembly(CASCADE) |l #  i (R34 1 #%¢/optional

53




252198501047 SNFIME B (FRviEI 149

/N0 YRHEG/SN B ¥ /qTy A% /Remark

1 910100300052  |Bolt GB5783 M12x40-8.8 2k GB5783-M12x40-8. 8 1

2 910400500008  |Spring washer GB93-12 FREEILPE GB93-12 1

3 910400200005 | The flat washer GB97.1-12-200HV  [*F## GB97. 1-12-200HV 1

4 255044520081  [Bushing ®22xd13x28 T ©22xD13x28 1

5 251127520001 Pulley ®110x41(double groove) WA @ 110 x41 (W) 1

6 910200200062  |Screw GB70.1 M8x45-8.8 24T GB70. 1-M8x45-8. 8 2

7 910400500006  [Spring washer GB93-8 FREHRE GBI3-8 6

8 255028520035  |Pipe clamp e 2

9 255028520034  |Pipe clamp e 3

10 910200200060  |Screw GB70.1 M8x35-8.8 24T GB70. 1-M8x35-8. 8 1
254131020009  [Hydraulic hose assembly 10-L3450-1| ¥ & & ik (E) 10-L3450-1SC-60° 2 H=2500
252128511001  [Hydraulic hose assembly 10-L3560-1| ¥ & & ik (E) 10-L3560-1SC-60° 2 H=2700
263030520003  [Hydraulic hose assembly 10-L3850-1| ¥ & i ik (E) 10-L3850-1SC-60° 2 H=3000
252128511002  [Hydraulic hose assembly 10-L4260-1| ¥ & & ik (E) 10-L4260-1SC-60° 2 H=3300

1 252128511003  |Hydraulic hose assembly 10-L4360-1{ /& &k (E) 10-14360-1SC-60° 2 H=3500
252128511004  |Hydraulic hose assembly 10-L4560-1{ & &k () 10-14560-1SC-60° 2 H=3700
252128511005  |Hydraulic hose assembly 10-L4950-1{ & & i () 10-14950-1SC-60° 2 H=4000
252128511006  |Hydraulic hose assembly 10-L5260-1{ & & (E) 10-15260-1SC-60° 2 H=4300
252128511007  [Hydraulic hose assembly 10-L5560-1| ¥ & % & i (EL) 10-L5560-1SC-60° 2 H=4500
275228011003 Hydraulic hose assembly 10-L6000-1 | & & & A% (L) 10-L6000-1SC-60° 2 H=5000

12 255029020024  [Connector(lock bend)8-2xM16x1.5-60 %k (8i5E &) 8-2xM16x1. 5-60° 2

13 910200200055  [Screw GB70.1 M8x16-8.8 B25TGB70. 1-M8x16-8. 8 4

14 910400100006  [Washer GB97.1-8-200HV - #[EGBI7. 1-8-200HV 2

15 251128020010  |Bracket(left) T D 1

54




252198501048 | T4(FiZk4 A Hi148)/Mast (two stage full free)

BE/No G /SN Name £ 5 /QTY #4%/Remark
1 910401300018  [Circlip GB894.1-35 i PSS REIGBB94. 1-35 4
2 940200300048  |Roller®79.10-range=45.3-49.3 BT DT9. 10-range=45. 3-49. 3 4 k% /optional
2 940200300047  |Rolle®78.80-range=45.3-49.3 BIRH ©78. 80-range=45. 3-49. 3 4 % /optional
3 254143510011  |Mast 2500 P ITT4E 454 (2500) 1 H=2500
3 254143510012  |Mast 2700 P ITT4E 454 (2700) 1 H=2700
3 254143510013  |Mast 3000 P TT4E 454 (3000) 1 H=3000
3 254143510014  |Mast 3300 P ITT4E 454 (3300) 1 H=3300
3 254143510015  |Mast 3500 P ITT 42454 (3500) 1 H=3500
3 254143510016  |Mast 3700 P ITT 42454 (3700) 1 H=3700
3 254143510017  |Mast 4000 P ITT 42454 (4000) 1 H=4000
3 254143510018  |Mast 4300 P ITT4E 454 (4300) 1 H=4300
3 254143510019  |Mast 4500 P ITT 42454 (4500) 1 H=4500
3 254143510020  |Mast 5000 P42 454 (5000) 1 H=5000
4 910100300035  |Bolt GB5783-M10x20-8.8 B2HGB5783-M10x20-8. 8 4
5 910400500007  |Washer GB93-10 HEE R FEIGBI3-10 4
6 255044010057 | Axle ¢30x82 ity B4l @ 30x82 2
7 254143510001  |Mast 2500 HMIHER S (2500) 1 H=2500
7 254143510002  |Mast 2700 HMIHERS (2700) 1 H=2700
7 254143510003  |Mast 3000 HMIHER S (3000) 1 H=3000
7 254143510004  |Mast 3300 HMIHER S (3300) 1 H=3300
7 254143510005  |Mast 3500 HMTHER S (3500) 1 H=3500
7 254143510006  |Mast 3700 HMIHERS (3700) 1 H=3700
7 254143510007  |Mast 4000 HMIHR S (4000) 1 H=4000
7 254143510008  |Mast 4300 HMIHERS (4300) 1 H=4300
7 254143510009  |Mast 4500 HMTHR S (4500) 1 H=4500
7 254143510010  |Mast 5000 SR (5000) 1 H=5000
8 251144010001  |Axle ¢p30x82 QL) 5 Fl  30x82 2
9 254144020063  [Bearing bush il 2
10 254144020100  |Bearing cover i 2
11 910400500010  |Washer GB93-16 HiELPEIGBI3-16 4
12 910100200016 Bolt GB5785-M16x1.5x70-8.8 WZARGB5785-M16x1. 5x70-8. 8 4
13 911200100004 Grease nipple JB7940.1-M10x1 JHAFJB7940. 1-M10x1 2

55




252198501049 H X2 (=KL HMH) /Fork carrier(standard mast)

5 /NO YRHEG/SN Name £ e /qTY A% /Remark
1 255040510001  |Fork carrier welding EEV:E Wint 1
2 910400100009  [Washer GB97.1-14-200HV P4 EIGBIT. 1-14-200HV 8
3 910400500009  |Washer GB93-14 FRTEIPEGBI3-14 8
4 910100300062  [Bolt GB5783-M14x30-8.8 12 HGB5783-M14x30-8. 8 8
940200300049  |Composite roller ® 78.8 = 52.5-56.5 |5 A&t © 78. 8-range=52. 5-56. 5 4 %% /optional
5 940200300050  |Composite roller ® 79.1 = 52.5-56.5 |5 A ©79. 10-range=52. 5-56. 5 4 %% /optional
N 940200300032  [Composite roller ® 79.4 = 52.5-56.5 | £ ¥&#: ©79. 4-range=52. 5-56. 5 4 %% /optional
(1 6 910200200077  [ScrewGB70.1-M10x30-8.8 $24TGB70. 1-M10x30-8. 8 1
‘ 7 910400100007  [Washer GB97.1-14-200HV T H4 [l GBI7. 1-10-200HV 1
1 7} 8 910401300017  [Circlip GB894.1-55 il FH 350 P PEI GB8OA. 1-32 6
940200100043 Main roller ® 78.80 x ® 35 x22. 5 TR ©78. 80x D 35x22. 5 (HMERH| 2 1% /optional
A 9 940200100044 Main roller ® 79.1 x ® 35 x22. 5 FIREH D79, 1xD35x22. 5 (SRR 2 %% /optional
940200100039  |Main roller ® 79.4 x ® 35 x22. 5 TR OT9. 4x035x22. 5 (SMEF 2 2 /optional
10 254138010211  |Fork carrier welding (two stage full frf 5t XU & A (Z 04 F 140 1

56




252198501050 FFHMEL(— 24 H B)/Lifting cylinder(two stage full free)

“

el

15

e

~

.

RIRI RS B

o

5 /NO %i15/SN Name £ e /qTY A% /Remark
254143510120 |cylinder(R)(H=2500) YL (R) (H=2500) 1 H=2500
254143510121 |cylinder(R)(H=2700) JEL(R) (H=2700) 1 H=2700
254143510122 |cylinder(R)(H=3000) L (R) (H=3000) 1 H=3000
254143510123 |cylinder(R)(H=3300) JEL (R) (H=3300) 1 H=3300

A 254143510124 cylinder(R)(H=3500) HIEL (R) (H=3500) 1 H=3500
254143510125  |cylinder(R)(H=3700) JEL (R) (H=3700) 1 1=3700
254143510126 | cylinder(R)(H=4000) L (R) (H=4000) 1 H=1000
254143510127 |cylinder(R)(H=4300) L (R) (H=4300) 1 H=1300
254143510128 cylinder(R)(H=4500) HIEL (R) (H=4500) 1 H=4500
254143510129  |cylinder(R)(H=5000) JEL (R) (H=5000) 1 1=5000
254143510110 cylinder(L)(H=2500) L (L) (H=2500) 1 H=2500
254143510111  |cylinder(L)(H=2700) L (L) (H=2700) 1 1=2700
254143510112 | cylinder(L)(H=3000) L (L) (H=3000) 1 H=3000
254143510113 | cylinder(L)(H=3300) L (L) (H=3300) 1 H-3300

B 254143510114 cylinder(L)(H=3500) T (L) (H=3500) 1 H=3500
254143510115 | cylinder(L)(H=3700) T (L) (H=3700) 1 113700
254143510116 | cylinder(L)(H=4000) YL (L) (H=4000) 1 114000
254143510117 | cylinder(L)(H=4300) T (L) (H=4300) 1 114300
254143510118 | cylinder(L)(H=4500) YL (L) (H=4500) 1 14500
254143510119 | cylinder(L)(H=5000) T (L) (H=5000) 1 115000

C 254198510002  |Seal kits (two stage full free lifting cyl{ # 3 &2 L (44 H i FHEL) 2

1 A Connecting rod T2 FERERT 1

2 A Oring 0% %3 34 1] 1

3 A Piston rod assembly JEAEZERT K 1

6 A ScrewM4x6 P 7S A1 11T 5 ] R T M4 x 6 2

7 A Circlip 918 WL 18 2

8 A Copper bushing Hilk 2

9 A Spring B 2

10 A Buffer plunger A 2E 2

11 A Supporting ring45x15x2.5 H KR 45x15x2. 5 2

13 A Catch 32x42x3 4 Hr32x42x3 2

57




252198501050 FFHMEL(— 24 H B)/Lifting cylinder(two stage full free)

5 /NO YRIG/SN Name B S /QTY A% /Remark
14 A Seal ring i 2
15 A Guide bushing FHE 2
16 A Catch 45x50x1.5 #4Fr45x50x1. 5 2
@ A 17 A Oring 0% % J:} ] 2
: zd 19 A Cylinder GL 2
2 % B 20 A Anti-explosion valve PF3/8-M18x1.5 | ##®PF3/8-M18x1. 5 1
P T 21 A Dowel pin10x26 [ 4 410x26 2
«_ } ?\g 22 910400500008 |Washer GB93-12 GG 12 >
§ }% 14 23 910100400009  |Bolt GB5786-M12x1.25x25-8.8 BRFEGB5786-M12x1. 25x25-8. 8 2
:‘; }g 24 910100400029  |Bolt GB5786-M16x1.5x40-8.8 IZHEGB5786-M16x1. 5x40-8. 8 1
16 26/ 17 25 910400500010  (Washer GB93-16 SR EEIGBI3-16 1
:; 3 18 26 A Plunger rod assembly FhEZEAT SR 1
o 19
C
4\% r~
: ‘\é e
7 >
6 7=
7
" ;
18 n| e
1
gﬁ\" e §§l

58




252198501051 58 F+ R L(— 24 A H)/Short lifting cylinder (two stage full free)

RSP
G

ES
RN
==

0

= ges

BE/No G /SN Name £ 5 /QTY #4%/Remark
254143510060  |Lifting chain LH1266-65 AL T 2 LH1266-65 2 H=2500
254143515001  |Lifting chain LH1266-67 AL T A LH1266-67 2 H=2700
254143510061  |Lifting chain LH1266-71 AL T A LH1266-71 2 H=3000
254143510063  |Lifting chain LH1266-75 AT 2 LH1266-75 2 H=3300
254143510064  |Lifting chain LH1266-77 AT A LH1266-77 2 H=3500

A 254143510065  |Lifting chain LH1266-81 HLFHEE S LH1266-81 2 H=3700
254143510066  |Lifting chain LH1266-85 AL THEZKLH1266-85 2 H=4000
254143510067  (Lifting chain LH1266-89 AL THEZKLH1266-89 2 H=4300
254143510068  [Lifting chain LH1266-91 HLFHEE SR LH1266-91 2 H=4500
254143510069  (Lifting chain LH1266-97 HTHEZKLH1266-97 2 H=5000
254143510100  |cylinder (M)(H=2500) JHIEL (M) (H=2500) 1 H=2500
254143510101  |cylinder (M)(H=2700) JHIEL (M) (H=2700) 1 H=2700
254143510102  |cylinder (M)(H=3000) JHIEL (M) (H=3000) 1 H=3000
254143510103  |cylinder (M)(H=3300) JHIEL (M) (H=3300) 1 H=3300
254143510104  |cylinder (M)(H=3500) JHIEL (M) (H=3500) 1 H=3500

B 254143510105  |cylinder (M)(H=3700) JHIEL (M) (H=3700) 1 H=3700
254143510106  |cylinder (M)(H=4000) JHET O (H=4000) 1 H=4000
254143510107  |cylinder (M)(H=4300) JHET O (H=4300) 1 H=4300
254143510108  |cylinder (M)(H=4500) JHET O (H=4500) 1 H=4500
254143510109  |cylinder (M)(H=5000) JHIEL (M) (H=5000) 1 H=5000

C 254198510004  |Seal kits (two stage full free middle cyf % & &6 (4 H L) 1

1 A Dust ring B2 1

2 A Catch 50x60x3 4 }750x60x3 1

3 A Seal ring il 2 1 1

4 A Guide sleeve FrE 1

5 A Oring D75 0% %35t [EID75 1

6 A Oring D70 071 % 35t [EID70 1

7 A Bearing 5035 N fih7K5035 1

8 A Piston rod TEIEN 1

9 A Circlip el 1

10 A Piston assembly e 3595 1

59

2025022845 H 4
2025022845 H 4
2025022845 B 4
2025022845 H 4
2025022845 4
2025022845 B 4
2025022845 B 4
2025022845 H 4
2025022845 H 4
2025022845 B 4
2025022845 H 4
202502284 it 5 £
202502284 ity 5 £
202502284 i 5 £



252198501051 58 F+ R L(— 24 A H)/Short lifting cylinder (two stage full free)

B8 /N0 Gl /SN Name LRk i/ QTY %% /Remark
11 A Back up ring 70x20x3 FARIRT0x20x3 i
12 A Circlip 70x60x3 R 70x60x3 1
13 A Seal ring Bl 1
14 A Valve bushing (kS 1
15 A Spring G5 1
16 A Valve plug [ 1
17 A Oring 0% % J:} 1] 1
18 A Circlip 912 i b 12 1
——— 1 19 A Circlip ¢22 R ¢ 22 1
E/ZS | e } 20 A Slide valve IR 1
21 /26 | Zl/q’ | 1 N Sori s
2% 830 | = 3 — | pring , i 1
o%ﬁ)ﬁoﬂl} =] } 22 A Cylinder Hik 1
| Sl g 23 A Spacer e 1
} V/g i | B 24 A Screw M5x5 IEETM5x5 1
A i 78 -~ 25 910100300069  |Bolt GB5783-M16x35-8.8 IEHEGB5783-M16x35-8. 8 1
Tl ] ! 26 | 910400500010 |washer GB93-16 R FAEIGBI3 16 !
3 fonm} ‘ &1 27 910200200057  |ScrewGB70.1- M8x20-8.8 MZATGBT0. 1-M8x20-8. 8 2
) AN i %{g / ‘ 28 910400500006  |Washer GB93-8 S B EICBI38 4
i L i >y 29 | 254143520056 |Chain wheel bearing BETEHN N
! , } | 006 3/4- 30 940200500009  |Chain wheel bearing 785208-00- & 95, # 4t 17 785208-00- & 95x b 40x b 4] 1
3 i | }? < 31 910401300020  |Circlip GB894.1-40 b FH 3 44 PEI GBS 94, 1-40 2
! U N T 32 | 254143510050 |Chain wheel weld RS |
=3 | e 254143520072 h ok
,,,,,,, ;ﬁﬁ } %2? " 17— 33 Embrace hoop Eil __ 1
L a2 7 34 910400100006  |Washer GB97.1-8-200HV P-4 FEGBIT. 1-8-200HV B
35 910100300022  |Bolt GB5783-M8x20-8.8 IZH2GB5783-M8x20-8. 8 2
36 910900400013  |LH1266 chain M BEGB60T4-1H1266 1
37 254143520070  |Joint B ZARM18x 1. 5x185. 5 1
38 910600600032  |Split pin GB91-3.2x40 JF I45GBI1-3. 2x40 1
39 254143520071  |Joint BB AEM18x 1. 5x90. 5 1
40 910600600011  |Split pin 2X12 JF4856GBI1-2x12 2
a1 910300400007 |Nut M18x1.5 JZEIMI8X1. 5 )

60




252198501051 58 F+ R L(— 24 A H)/Short lifting cylinder (two stage full free)

T

by

&
(

£

e

EhE S5

-

|

‘E%F 2

FEE /N0 /SN Neme B i /qry %Y /Remark
42 910400500008  |Washer GB93-12 I GBI3-12 1
43 910100400009  [Bolt GB5786-M12x1.25x25-8.8 2 F2GB5786-M12x1. 25x25-8. 8 1
44 255044020158 | Spherical nut m18x1.5 BRTEIREEM18x1. 5 2

61




252198501052 [ J4EFHE ¥ (=44 H h)/Mast lifting pipeline(three stage full free lift)

«

\V
4

o

W

(e

13

BE/No G /SN Name £ 5 /QTY #4%/Remark

1 255044020151  [Joint 12-2xM22x1.5-60° 3k (BT %) 12-2xM22x 1. 5-60° 1
255043520010  [Pipe L=1010 WEANEL=1010 1 H=2500
255043520024 |Pipe L=1255 HETHNEL=1255 1 H=2700
255043520024  [Pipe L=1255 HETHNEL=1255 1 H=3000
255043520011  [Pipe L=1300 TEANEL=1300 1 H=3300
255043520012  [Pipe L=1460 TEANEL=1460 1 1=3500

2 255043520012  [Pipe L=1460 TEANEL=1460 1 1=3700
255043520012  [Pipe L=1460 EANEL=1460 1 1=4000
255043520014  [Pipe L=1850 TEANEL=1850 1 1=4300
255043520015  [Pipe L=2010 TEANEL=2010 1 1=4500
255043520017  [Pipe L=2360 TEANEL=2360 1 1=5000

3 910300100005  |Nut GB6170-M6-10 1Z-REGB6170-M6-10 1

4 910400500005  |Spring gasket GB93-6 I PEGBI3-6 1

5 910400100005  |Flat gasket GB97.1-6-200HV T4 EGBYT. 1-6-200HV 1

6 951000100003  |Hose clamp YGE wrap glue 15 EIYCEALEL15 1

7 910200200036  |Screw GB70.1-M6x20-8.8 IZATGB70. 1-M6x20-8. 8 1
263044020037  |Hydraulic hose assembly15-L425-2Sq i & i (1) 15-L425-2SC-60° 1 H=2500
275244019003  |Hydraulic hose assembly15-1345-2S( ¥ & i (1) 15-L345-2SC-60° 1 H=2700
254143529501  |Hydraulic hose assembly15-L480-2Sq ¥ & i (1) 15-L480-2SC-60° 1 H=3000
254143529501  |Hydraulic hose assembly15-L480-2Sq ¥ i i (1) 15-L480-2SC-60° 1 H=3300
263044020037  |Hydraulic hose assembly15-L425-2Sq ¥ & i (1) 15-L425-2SC-60° 1 H=3500

8 254143529502  |Hydraulic hose assembly15-L510-2Sq ¥ & i (1)15-L510-2SC-60° 1 H=3700
254143529503  |Hydraulic hose assembly15-L560-2Sq ¥k & i (1) 15-L560-2SC-60° 1 H=4000
254143529501  |Hydraulic hose assembly15-L480-2Sq ¥k & i (1) 15-L480-2SC-60° 1 H=4300
263044020037  |Hydraulic hose assembly15-L425-2Sq ¥ i () 15-L425-2SC-60° 1 H=4500
275244019003  |Hydraulic hose assembly15-L345-2S( ¥ i (1) 15-L.345-2SC-60° 1 H=5000

9 254144020039  [Hydraulic hose assembly12-1345-2S( £ 4 & i (E)12-L345-2SC-60° 1

10 910800100040  [Oring 24x2.4 OJE Pl -4h24x2. 4 1

11 254144020038  [Joint 2k (=) 1

12 950700300001  |Speed limit valve XSF-F16-40 P R XSF-F16-40 1

13 252144029001 Hydraulic hose assembly(135°)15-L8{ 7 FE & &L i (135° ) 15-1.850-2SC-6 1 20QC

62




252198501053 MIF588 X & M &35 (=24 E h)/Side shifter and pipeline installation(two stage full free)

5 /N0 HHG/SN Name SR it /QTy 4 /Remark
1 254128510001  Transition steel pipe solder RS 1
2 910400100006  [washer GB97.1-8-200HV P4 [BIGBY7. 1-8-200HV 1
3 910400500006  |Washer GB93-8 FERREIGBII-S 1
4 941100400001  [ScrewM8x20-8.8 Z4TM8x20-8. 8 1
5 910300500006  [Nut GB889.1-M12-10 2 BFGB8SY. 1-M12-10 1
6 910400100008  (Washer GB97.1-12-200HV P GBIT. 1-12-200HV 1
7 255030520022  [Bushing ES 1
10 8 255030520021  [Pulley ¢110x27 W & 110x27 CHLAE) 1
9 910400200005  (Washer GB97.1-12-200HV KHPEIGBIG. 1-12-200HV 1
10 910100100058  [Bolt GB5783-M12x100-8.8 2 FGB5783-M12x100-8. 8 1
A ol 255030520709 |Hydraulic hose assembly 10-L1580-1ifi [ # £0 /i (E1) 10-11580-1SC-60° [ 2 H=2500_20QC
281229020021  [Hydraulic hose assembly 10-L1650-1¥ &% & i () 10-1.1650-15C-60° 2 H=2700 20QC
252128521001  [Hydraulic hose assembly 10-L1810-1¥ &% & i () 10-1.1810-15C-60° 2 H=3000 20QC
3 263030520013  [Hydraulic hose assembly 10-L1895-1¥ &% & i () 10-1.1895-15C-60° 2 H=3300 20QC
1 255030520711  [Hydraulic hose assembly 10-L2090-1 ¥ 4 & i (F1) 10-1.2090-15C-60° 2 H=3500 20QC
252030520016  [Hydraulic hose assembly 10-L2220-1|7 4 & (1) 10-1.2220-15C-60° 2 H=3700 20QC
17 o & 263030520017  [Hydraulic hose assembly 10-L2390-1 ¥ &4 & i (F1) 10-1.2390-15C-60° 2 H=4000 20QC
ol n 281229020031  [Hydraulic hose assembly 10-L2550-1 7 4 & () 10-1.2550-15C-60° 2 H=4300 20QC
4 255030520004  [Hydraulic hose assembly 10-L2610-17 % & () 10-1.2610-15C-60° 2 H=4500 20QC
IRX»IQLZOl 252130520701  |Hydraulic hose assembly 10-L2915-1|ifi [ 7 £ (FD) 10-1.2915-1SC-60° [ 2 H=5000 20QC
| 12 941100100009  |Screw M6X12-8.8 $24TM6x12-8. 8 1
U 13 910400500005  |Washer GB93-8 I ARIGBIZ-6 1
b i 14 910100300016  |BoltGB5783-M6X50-8.8 IZFEGCB5783-M6x50-8. 8 2
J 15 910301300002  Nut GB17880.1-M6X16.5 2 KEGB17880. 1-M6x16. 5 1
16 910400100005  |Washer GB97.1-6-200HV “T#4EIGBIT. 1-6-200HV 1
254128510012  |Groove welding L=705 HMFHEAREL=T05 1 H=2500
254128510013  |Groove welding L=805 SR 51=805 1 H=2700
17 254128510014  |Groove welding L=950 SR 512950 1 H=3000
254128510015  |Groove welding L=1105 HMFHEARA1L=1105 1 H=3300
254128510016  |Groove welding L=1205 HMF AR A 1L=1205 1 H=3500
254128510017 Groove welding L=1305 AR A1=1305 1 H=3700

63




252198501053 MIF588 X & M &35 (=24 E h)/Side shifter and pipeline installation(two stage full free)

5 /N0 HHG/SN Name SR it /QTy 4 /Remark
254128510018  |Groove welding L=1505 AR A1=1505 1 1=4000
17 254128510019  |Groove welding L=1655 MR 51=1655 1 H=4300
254128510020  |Groove welding L=1755 SR AL=1755 1 H=4500
18 254128510021  |Groove welding L=2030 AR A1=2030 1 H=5000
19 910200200059  [Screw GB70.1-M8x30-8.8 $24TGB70. 1-M8x30-8. 8 1
20 255028520035  [Rubber pipe lump BRI 2
255028520034  |Pipe press fixedly piank Jlig=qiibice N 2
254128510002  |Groove welding (inner)L=515 SR EL=515 1 H=2500
254128510003  |Groove welding (inner)L=565 PS5 5 L=565 1 H=2700
254128510004  |Groove welding (inner)L=640 PSR A L=640 1 H=3000
o1 254128510005  |Groove welding (inner)L=715 WS EL=T15 1 H=3300
254128510006  |Groove welding (inner)L=765 PR A L=T65 1 H=3500
254128510007  |Groove welding (inner)L=815 PS5 L=815 1 H=3700
254128510008  |Groove welding (inner)L=890 PSR A L=890 1 H=4000
254128510009  |Groove welding (inner)L=965 P Al R4 L=965 1 H=4300
254128510010  |Groove welding (inner)L=1015 PSR L=1015 1 H=4500
22 254128510011  |Groove welding (inner)L=1140 PSR L=1140 1 H=5000
23 910300500003  [Nut GB889.1-M6-10 2 REGBSSY. 1-M6-10 1
254128520059  |Pulley frame TSR 1
254128520031  |Hydraulic hose assembly10-L2350-19 % % & Ak (B) 10-L2350-1SC-60° 2 H=2500/2700
" 254128520052  |Hydraulic hose assembly 10-L2650-1 | % & pk (E) 10-L2650-1CS—-60° 2 H=3000/3300
254128520035  [Hydraulic hose assembly 10-1.2850 1|74 & i (F1) 10-1.2850-1CS-60° 2 H=3500/3700
254128520037  |Hydraulic hose assembly 10-L3150- 1[5 & ak () 10-1.3150-1CS-60° | 2 11=4000/4300
254128520039  |Hydraulic hose assembly 10-1.3250- 1f i/ & ak (K1) 10-1.3250-15C-60° | 2 H=4500
25 254128520040  |Hydraulic hose assembly 10-1.3500- 1/ 7 & ak (F) 10-1.3500-15C-60° | 2 H=5000
26 910100300025  |Bolt GB5783-M8x35-8.8 IZFECB5783-M8x35-8. 8 2
27 255029020024  |Joint 8-M16x1.5-60° 123k (BUE ) 8-2xM16x1. 5-60° 2
28 910800100042  [Oring 13.6x2.4 OJE M -4M13. 6x2. 4 2
254142520001 Hydraulic hose assembly (90°)10-L3¢ ¥ & &Lk (90° ) 10-L300-1SC-60°] 2
20 255042510004 Side shiifter assembly(LH) MF 25 & % (LH) 1 % /optional
255042510001 Side shiifter assembly(LD) MF 25 & % (LD) 1 3% /optional
255042510002 Side shiifter assembly(CASCADE) | flI#% & S0t (R H4%) 1 %% /optional

64




252198501054 MM EE (ZHKLHEH) /(two stage full free)

W

BE/No G /SN Name £ 5 /QTY #4%/Remark

1 254129010001  |Excessive pipe welding W EEANE RS 1

2 910400100006  [washer GB97.1-8-200HV P4 [BIGBY7. 1-8-200HV 7

3 910400500006  |Washer GB93-8 S PE GBI3-8 13

4 941100400001  [Screw M8x20-8.8 Z4TM8x20-8. 8 7

5 910301300002  [Nut GB17880.1-M6x16.5 2 REGB17880. 1-M6x16. 5 2

6 910100300016  |Blot GB5783-M6x50-8.8 2 FGB5783-M6x50-8. 8 4

7 941100100009  |Screw M6X12-8.8 $24TM6x12-8. 8 2

8 910400100005  [washer GB97.1-6-200HV P PEGBIT. 1-6-200HV 2

9 910400500005  (washer GB93-6 1 55 HL FEGBY3-6 2
254129010002  |Groove welding(outer) L=705 SR A1=705 2 H=2500
254129010003  |Groove welding(outer) L=805 SR AL=805 2 H=2700
254129010004  |Groove welding(outer) L=955 AR A1=955 2 H=3000
254129010005  |Groove welding(outer) L=1105 MR A1=1105 2 1=3300
254129010006  |Groove welding(outer) L=1205 AR A1=1205 2 H=3500

10 254129010007  |Groove welding(outer) L=1305 AR A1=1305 2 H=3700
254129010008  |Groove welding(outer) L=1505 AR A1=1505 2 H=4000
254129010009  |Groove welding(outer) L=1655 AR A1=1655 2 H=4300
254129010010  |Groove welding(outer) L=1755 MR A1=1755 2 H=4500
254129010011  |Groove welding(outer) L=2030 AR A1=2030 2 H=5000

11 255028520034  |Pipe press fixedly piank JRR A B sE 4

12 255028520035  [Rubber pipe lump LR () 4

13 910200200059  [Screw GB70.1-M8x30-8.8 $24TGB70. 1-M8x30-8. 8 4
255023520036  |Hydraulic hose assembly 10-L1800-1ifi & 7 £/ (F1) 10-11800-1SC-60° [ 2 H=2500
255028520016  |Hydraulic hose assembly 10-L1930-1|ifE 7 &0/ (F1) 10-11930-1SC-60° [ 2 H=2700
255030520711  |Hydraulic hose assembly 10-L2090-1|if & 7 £/ (F1) 10-1.2090-1SC-60° [ 2 H=3000
252030520016  [Hydraulic hose assembly 10-L2220-1|7 4 & i (F1) 10-1.2220-15C-60° 2 H=3300

14 255031020009  |Hydraulic hose assembly 10-L2340-1[ /7 & ak (F) 10-1.2340-15C-60° | 2 H=3500
256531020701  |Hydraulic hose assembly 10-L2430-1|ifE 7 &0/ (F1) 10-1.2430-1SC-60° [ 2 H=3700
255030520004 |Hydraulic hose assembly 10-L2610-1|if & 7 £/ (F1) 10-1.2610-1SC-60° [ 2 H=4000
254131020006  |Hydraulic hose assembly 10-L2750-1|ifE 7 £0 (FD) 10-1.2750-1SC-60° [ 2 H=4300
254128520035 Hydraulic hose assembly 10-L2850-1| F & & ik () 10-12850-1SC-60° 2 H=4500

65




252198501054 B IMHINEEE (ZZ&LEHH) /(two stage full free)

5 /N0 HHG/SN Name SR it /QTy 4 /Remark
14 254130520002  |Hydraulic hose assembly 10-L.3110-1 [ H # & (EL) 10-L3110-1SC-60° 2 1=5000
254128520031  [Hydraulic hose assembly 10-L2350-1¥ /&% &L () 10-1.2350-1SC-60° | 4 H=2500/2700
254128520052  [Hydraulic hose assembly 10-L2650-1¥ /&% & () 10-1.2650-1SC-60° | 4 H=3000/3300
254128520035  |Hydraulic hose assembly 10-L2850-1|ifi [ 7 £/ (ED) 10-1.2850-1SC-60° [ 4 H=3500/3700
5 254128520037  |Hydraulic hose assembly 10-L.3150-1 [ H & & (EL) 10-L3150-1SC-60° 4 H=4000/4300
254128520039  |Hydraulic hose assembly 10-L3250-1ifi [ £/ (ED) 10-13250-1SC-60° [ 4 1=4500
254128520040  |Hydraulic hose assembly 10-L3500-1ifi [ £ £ (ED) 10-13500-1SC-60° [ 4 H=5000
16 255029020024  |Joint 8-2xM16x1.5-60° 23 (BE %) 8-2xM16x1. 5-60° 4
17 910300500003  [Nut GB889.1-M6-10 2 REGBSSY. 1-M6-10 2
254129010012  |Groove welding (inner)L=515 SR EL=515 1 H=2500
254129010013  |Groove welding (inner)L=565 PSR 5 L=565 1 H=2700
254129010014  |Groove welding (inner)L=640 PSR A L=640 1 H=3000
254129010015  |Groove welding (inner)L=715 WA L=T15 1 H=3300
254129010016  |Groove welding (inner)L=765 PSR A L=T65 1 H=3500
18 254129010017  |Groove welding (inner)L=815 PS5 L=815 1 H=3700
254129010018  |Groove welding (inner)L=890 Pl A L=890 1 H=4000
254129010019  |Groove welding (inner)L=965 PGl R4 L=965 1 H=4300
254129010020  |Groove welding (inner)L=1015 PSR L=1015 1 H=4500
254129010021  |Groove welding (inner)L=1140 PSR L=1140 1 H=5000
19 255030520021  [pulleyd110x27 TEHE © 110x27 (FLAl) 4
20 910300500003  |Nut GB889.1-M6-10 2 REGB88Y. 1-M6-10 2
21 910400200005  (washer GB96.1-12-200HV KAFEIGBIG. 1-12-200HV 4
22 254128520059  |Pulley frame TSR 2
23 254129020053  |Bush®18xd14x56 [f% © 18x  14x56 1
24 255030520022  |Bush®20xd13x56 18 ©20x D 13x56 2
25 254129020054  [Axle bEE L 1
26 910200200059 Screw GB70.1-M8x30-8.8 24 GB70. 1-M8x30-8. 8 4
27 254143520056  |Axle ®40x91 el @ 40x91 1
28 254143510050  |sprocket seat welded HERE IR 1
254128510002 Groove welding (inner)L=515 IR EL=515 1 H=2500
29 254128510003 Groove welding (inner)L=565 PS5 5 1L=565 1 H=2700

66




252198501054 XU B/ % (=24 E ) /DOUBLE ADDITIONAL TUBE(two stage full free)

BE/No G /SN Name £ 5 /QTY #4%/Remark
254128510004  |Groove welding (inner)L=640 PSR 5 L=640 1 H=3000
254128510005  |Groove welding (inner)L=715 WA L=T15 1 1=3300
254128510006  |Groove welding (inner)L=765 PSR 5L=T65 1 1=3500
254128510007  |Groove welding (inner)L=815 PS5 L=815 1 H=3700

29 254128510008  |Groove welding (inner)L=890 PSR EL=890 1 H=4000
254128510009  |Groove welding (inner)L=965 PSR 5 1L=965 1 H=4300
254128510010  |Groove welding (inner)L=1015 PR AL=1015 1 H=4500
254128510011  |Groove welding (inner)L=1140 P HEEAL=1140 1 H=5000

30 254128510001  |Excessive pipe welding RS 1
254128510012  |Groove welding L=705 SR AL=T05 1 H=2500
254128510013  |Groove welding L=805 SR AL=805 1 H=2700
254128510014  |Groove welding L=950 S 51=950 1 H=3000
254128510015  |Groove welding L=1105 SRR A1L=1105 1 H=3300
254128510016  |Groove welding L=1205 SRS L=1205 1 1=3500

3 254128510017  |Groove welding L=1305 AR A1=1305 1 H=3700
254128510018  |Groove welding L=1505 AR A1=1505 1 H=4000
254128510019  |Groove welding L=1655 AR A1=1655 1 H=4300
254128510020  |Groove welding L=1755 HMFHEARAL=1755 1 H=4500
254128510021  |Groove welding L=2030 AR A1=2030 1 H=5000
255030520709 |Hydraulic hose assembly 10-L1580-1|ifi [ 7 &0/ (FD) 10-11580-1SC-60° [ 2 H=2500
281229020021  |Hydraulic hose assembly 10-L1650-1|ifi & 7 &0/ (F1) 10-11650-1SC-60° [ 2 H=2700
252128521001  |Hydraulic hose assembly 10-L1810-1|ifi/E #7 £0 /i (F1) 10-11810-1SC-60° [ 2 H=3000
263030520013  |Hydraulic hose assembly 10-L1895-1|ifi [ 7 £/ (F1) 10-11895-1SC-60° [ 2 H=3300
255030520711  |Hydraulic hose assembly 10-L2090-1|if & 7 £/ (FD) 10-1.2090-1SC-60° [ 2 H=3500

% 252030520016  |Hydraulic hose assembly 10-L2220-1|if 7 £/ (F1) 10-1.2220-1SC-60° [ 2 H=3700
263030520017  |Hydraulic hose assembly 10-L2390-1|if [ 7 £/ (F1) 10-1.2390-1SC-60° [ 2 H=4000
281229020031  |Hydraulic hose assembly 10-L2550-1if [ 7 &0/ (FQ) 10-1.2550-1SC-60° [ 2 H=4300
255030520004 |Hydraulic hose assembly 10-L2610-1|if & 7 £0 /% (F1) 10-1.2610-1SC-60° [ 2 H=4500
252130520701  |Hydraulic hose assembly 10-L2915-1|if & & (FQ) 10-1.2915-1SC-60° 2 H=5000

67




252198501055 |J3R(=&4HH)

5 /NO %i15/SN Name £ e /qTY A% /Remark

1 910401300018  |Circlip GB894.1-35 il 3 4 B GBB94. 1-35 8
940200300049 Composite roller ® 78.8 = 52.5-56.5 |5 &K% ©78. 8-range=52. 5-56. 5 8 3% /optional

2 940200300050  (Composite roller ® 79.1 = 52.5-56.5 ®79. 10-range=52. 5-56. 5 8 %% /optional
940200300032 Composite roller ® 79.4 = 52.5-56.5 | & &4 ©79. 4-range=52. 5-56. 5 8 %% /optional
254144510001  [Mast 4000 A THAE 44000 1 H=4000
254144510002  [Mast 4350 HMTHAE 44350 1 H=4350
254144510003  [Mast 4500 HMTHAE A 4500 1 H=4500

3 254144510004  [Mast 4800 A THAE 44800 1 H=4800
254144510005  [Mast 5000 HMTHAE A 5000 1 H=5000
254144510006  [Mast 5500 HMTHAE 45500 1 H=5500
254144510007  [Mast 6000 HMTHAE 6000 1 H=6000

4 254144520030  |Embrace hoop P 1T 4 2% [ 5 AR 2

5 910400100010  (Washer GB97.1-16200HV P44 PEIGBIT. 1-16-200HV 4

6 910400500010  |Washer GB93-16 A PEGBI3-16 4

7 910100400028 Bolt GB5786-M16x1.5 x35-8.8 WEHEGB5786-M16x1. 5x35-8. 8 4
254144510023 Mast 4000 T AR 4000 1 H=4000
254144510024 Mast 4350 T AR 4350 1 H=4350
254144510025 Mast 4500 T AR 4500 1 H=4500

8 254144510026  |Mast 4800 P AR 44800 1 H=4800
254144510027 Mast 5000 T AR E45000 1 H=5000
254144510028 Mast 5500 T AR 5500 1 H=5500
254144510029 Mast 6000 T AR E46000 1 H=6000

9 910100300035 Bolt GB5783-M10x20-8.8 IZHEGB5783-M10x20-8. 8 4

10 910400500007  |Washer GB93-10 R EIGBI3-10 4

11 910400100007  |Washer GB97.1-10-200HV -3 [EGBI7. 1-10-200HV 4

12 255044010057  |Axle ¢30x82 it H-4l © 30x82 2
254144510037 Mast4000 P TSR 4544000 1 H=4000
254144510038 Mast4350 P TT4E 4544350 1 H=4350

13 254144510039  |Mast4500 PITIAEHR£r4500 1 H=4500
254144510040 Mast4800 P TT4E 4544800 1 H=4800
254144510041  |Mast 5000 P T4 45475000 1 H=5000

68




252198501055 |J3R(=&4HH)

5 /NO YRHEG/SN Name £ e /qTY A% /Remark

13 254144510042 Mast 5500 P 144545500 1 1=5500

254144510043 Mast 6000 P TT4E 4556000 1 1=6000
\% 14 251144010001  |Axle ¢30x82 (ihfL) 7 -l © 30x82 2
15 255044020006 Bearing bush e 2
16 255044020005  |Bearing cover SR 2
17 910400500010  |Washer GB93-16 I H B GBI3-16 4
18 910100200016  [Bolt GB5785-M16x1.5x70-8.8 B2HEGB5785-M16x1. 5x70-8. 8 4
19 910400100010  [Washer GB97.1-16-200HV V- H4 [l GBIT7. 1-16-200HV 4
20 911200100004  |Grease nipple JB7940.1-M10x1 AR JB7940. 1-M10x1 2

69




252198501056 ¢ X 3 (=4 E H)/Fork carrier(three stage full free)

e

2@

5 /NO %i15/SN Name £ e /qTY A% /Remark
1 255040510001  |Fork carrier welding EEV:E Wint 1
2 910400100009  [Washer GB97.1-14-200HV FHEIGBIT. 1-14-200HV 8
3 910400500009  |Washer GB93-14 FRTEIPEGBI3-14 8
4 910100300062  [Bolt GB5783-M14x30-8.8 B2HEGB5783-M14x30-8. 8 8
940200300049 Composite roller ® 78.8 = 52.5-56.5 |5 & &% ©78. 8-range=52. 5-56. 5 4 %% /optional
5 940200300050 Composite roller ® 79.1 = 52.5-56.5 |5 A& ©79. 10-range=52. 5-56. 5 4 %% /optional
940200300032 Composite roller ® 79.4 = 52.5-56.5 | & &4 ©79. 4-range=52. 5-56. 5 4 %% /optional
6 910200200077  [ScrewGB70.1-M10x30-8.8 $25TGBT0. 1-M10x30-8. 8 1
7 910400100007  [Washer GB97.1-14-200HV P44 PEIGBIT. 1-10-200HV 1
8 910401300017  |Circlip GB894.1-55 il FH 350 P PEI GB8OA. 1-32 6
940200100043 Main roller ® 78.80 x ® 35 x22. 5 TR ©78. 80x D 35x22. 5 (HMERH| 2 1% /optional
9 940200100044 Main roller ® 79.1 x ® 35 x22. 5 TR D79, 1xD35x22. 5 (ShERL] 2 1% /optional
940200100039 Main roller ® 79.4 x ® 35 x22. 5 TR D79, 1xD35x22. 5 (ShERL] 2 1% /optional
10 254138010321  |Fork carrier welding (three stage full [ 5t X AR AA (=44 H th1152) 1
254138030001  [Fork carrier welding (three stage full |52 XA & (Z 44 H T4 1

70




—]
i

|
=l

g
)& |
YN

)

252198501057 4B FHEH (= &4 H )/ Mast lifting pipeline(three stage full free lift)
5 /NO %i15/SN Name £ e /qTY A% /Remark
1 910100300054 Bolt GB5783 M12x50-8.8 122 GB5783-M12x50-8.8 1
2 910400200005 big washer GB96.1-12-200HV KB GB96.1-12-200HV 1
3 910400500008  |Spring washer gb93-12 SEEEHEIGBI3-12 1
4 255044520081  |Bushings (shoulder) ® ® 13 x 20 x28 |#E(H/E)D20xd13x28 1
5 255030520021  |Pulley ® x27 110 (single slot) SEED110x27 (B4E) 1
6 254144520041 Hydraulic hose assembly 12-L2900-2|# & & (ED 12-1L2900-2CS-6 1 H=4000
6 254144520042 Hydraulic hose assembly 12-L3150-2|# &8 & (B 12-13150-2CS-6 1 H=4350
6 254144520043 Hydraulic hose assembly 12-L3250-2|# 8 & (EL) 12-13250-2CS-6 1 H=4500
6 254144520044 Hydraulic hose assembly 12-L3450-2|# & & (E) 12-13450-2CS-6 1 H=4800
6 254144520045 Hydraulic hose assembly 12-L3650-2|# &8 & (E) 12-13650-2CS-6 1 H=5000
6 254144520046 Hydraulic hose assembly 12-L3950-2|# & & (EL) 12-13950-2CS-6 1 H=5500
6 254144520047 Hydraulic hose assembly 12-L4350-2|# & &k (H) 12-14350-2SC-6 1 H=6000
7 255044520132  [Tubing clamps SHESE 2
8 910400500005  |Spring washer gh93-6 JEEEHEIGBI3-6 2
9 910200200035 |Screw GB70.1 M6x16-8.8 125TGB70.1-M6x16-8.8 2
10 900200301004 PE Supple pipe13x1.5 L=1350 }E13x1.5/PE L=1350 1 H=4000
10 900200301004 PE Supple pipel3x1.5 L=1480 RE13x1.5/PE L=1480 1 H=4350
10 900200301004 PE Supple pipe13x1.5 L=1520 RE13x1.5/PE L=1520 1 H=4500
10 900200301004 PE Supple pipel3x1.5 L=1620 RE13x1.5/PE L=1620 1 H=4800
10 900200301004 PE Supple pipel3x1.5 L=1720 RE13x1.5/PE L=1720 1 H=5000
10 900200301004 PE Supple pipel3x1.5 L=1820 RE13x1.5/PE L=1820 1 H=5500
10 900200301004 PE Supple pipe13x1.5 L=2080 & 13x1.5/PE L=2080 1 H=6000
11 255044020043  |Clamp 13 <513 6
12 900200301004  |PE Supple pipe13x1.5 L=700 #&13x1.5/PE L=700 1 H=4000
12 900200301004 PE Supple pipel3x1.5 L=820 }E13x1.5/PE L=820 1 H=4350
12 900200301004  |PE Supple pipe13x1.5 L=880 }E13x1.5/PE L=880 1 H=4500
12 900200301004  |PE Supple pipel13x1.5 L=980 }E13x1.5/PE L=980 1 H=4800
12 900200301004  |PE Supple pipel13x1.5 L=1080 & 13x1.5/PE L=1080 1 H=5000
12 900200301004 | PE Supple pipe13x1.5 L=1180 #rE13x1.5/PE L=1180 1 H=5500
12 900200301004 | PE Supple pipe13x1.5 L=1420 #rE13x1.5/PE L=1420 1 H=6000
13 921600400001 |4 x250 tie FLE4x250 6

71

#€20250312

T ] ik v BE 5120250312
T ] ik v BE 5120250312
T ] ik v FE 25120250312
T IRk v FE 5120250312
T ] ik v FE 25120250312
T ] ik v FE 25120250312
T ] ik v BE 2 41)20250312

T ] ik v FE 5120250312
T ] ik v B 52 41)20250312
T ] ik v B 52 41)20250312
T ] ik v B %2 41)20250312
T ] ik v B %2 41)20250312
T ] ik v B 2 41)20250312
T ] b v B 24120250312



252198501057 [T EF-E M (=542 H H)/ Mast lifting pipeline(three stage full free lift) 120250312

FEE /N0 /SN Neme B i /qry %Y /Remark
14 255044020042  |clamp [EHR 4
15 255044020118 |Connector (tee) L=\ 1
16 900200301004 |PE Supple pipel3x1.5 L=2200 & 13x1.5/PE L=2200 1 T e 9 A v 5241120250312
17 254144520040  |Joint 10-M22x1.5-M18x1.5-60° #3L () 10-M22x1. 5-M18x1. 5-60° 2 T 4281244529001
18 254144510022  |Three joint welding =EEE 1 T 1252144519002
A 19 950700300001  |Speed limit valve P i i 1
_:/_,11 20 254144520048  faulic hose assembly (90°) 15-L800-28|ifi [ 7 &1/ (90° ) 15-1.800-25C-60°| |
% 21 252144520003  |Hydraulic hose assembly(135°)10-L5{i /1 % & 5% (135° )10-L590-1SC-6! 1
Il 4 22 910800100015 |O - inner 19x2.65 OFZB-H119x2.65 3
23 910100300023  |Bolt GB5783-M8x25-8.8 1242 GB5783-M8x25-8.8 1
13 24 910400500006  |Spring Washer GB93-8 JEEEHEIGBI3-8 1
. N 25 910400100006  |Flat Washer GB97.1-8-200HV THEGBI7.1-8-200HV 1
4 \ 14 26 254144510021  |Medium urn traist steel pipe PR AN 1
I T j:::I 27 255043520022  |Joint 8-M27x2-M22x1.5-60° ek (B D) 8-M27x2-M22x1. 5-60°f 1
-4 28 281298520001 Explosion proof valve PF3/8-M18x1.5| [} 4 PF3/8-M18x1.5 1
29 254144020039  |Hydraulic hose assembly 13-L345-28| K& S (E) 13-1345-25C-60° 1
) 30 254144020038  |Joint %k (Zid) 1
2:“ = 31 254144520040  |Joint 10-M22x1.5-M18x1.5-60° Pk (H) 10-M22x1. 5-M18x1. 5-60° 1
Q X
u “23
25\ry i
S ’
277-&* e

72



2521985010585 FREMEL (=44 H M) /Short lifting cylinder (three stage full free)

&7

00 b b

b

o

5 /NO %i15/SN Name £ e /qTY A% /Remark
254144510014 Lifting chain LH1266-69 T A LH1266-69 2 1=4000
254143510061 Lifting chain LH1266-71 T 2 LH1266-71 2 1=4350
254144510015 Lifting chain LH1266-73 T A LH1266-73 2 H=4500

A 254144510016 Lifting chain LH1266-75 HETHE K LH1266-75 2 H=4800
254144510017 Lifting chain LH1266-77 HCTHE K LH1266-77 2 H=5000
254144540004 Lifting chain LH1266-81 HCTHE 2K LH1266-81 2 H=5500
254143510063 Lifting chain LH1266-87 HECTHE 2 LH1266-87 2 H=6000
254144510030  |Cylinder (M)(H=4000) L (W) (H=4000) 1 H=4000
254144510031  |Cylinder (M)(H=4350) L (W) (H=4350) 1 H=4350
254144510032  |Cylinder (M)(H=4500) L (W (H=4500) 1 H=4500

B 254144510033  |Cylinder (M)(H=4800) L (W) (H=4800) 1 H=4800
254144510034  |Cylinder (M)(H=5000) L (W (H=5000) 1 H=5000
254144510035  |Cylinder (M)(H=5500) L (W (H=5500) 1 H=5500
254144510036  |Cylinder (M)(H=6000) L (W) (H=6000) 1 H=6000

c 254198510005  [Seal kits (three stage full free lifting cf 2 3 2 21 (=40 4> B di D) 1

1 A Dust ring B2 1

2 A Catch 50x60%3 4 Fr50x60x3 1

3 A Seal ring 1

4 A Glide sleeve 1

5 A Oring D75 1

6 A Oring D75 BaES 1

7 A Bearing5035 PR 5035 1

8 A Piston rod T IEFT 1

9 A Circlip AR 1

10 A Piston assembly EHE A 1

11 A Support ring 70x20x3 SCAERIRT0x20x3 1

12 A Catch 70x60x3 4 70x60x3 1

13 A Seal ring U 4 Pl 1

14 A Valve cover K] 1

15 A Spring i 1

16 A Valve plug [ETR0Y 1

73




252198501058 4EF-MEMFL (=% £ EH) /Short lifting cylinder (three stage full free)

1
i

D00 W a0y

-

NS

-

5 /NO YRHEG/SN Name £ e /qTY A% /Remark
17 A Catch EEN 1
18 A Oring 074 % 1} [EID20x2. 4 1
19 A Circlip 22 14 22 1
20 A Slide valve A 1
21 A Spring2.3x15x48.5 2. 3x15x48. 5 1
22 A Cylinder [RES 1
23 A Spacer £y 1
24 A Screw M5x5 PN A B Sk B4 TM5 x5 1
25 910100300069 Bolt GB5783-M16x35-8.8 B2 H5783-M16x35-8. 8 1
26 910400500010 | SpringWasherGB93-16 B GBI3-16 1
27 254144510020  |Chain wheel base BERS PR 1
28 254144520029  |Chain wheel washer BRI 1
29 940200500009  [Chain wheel bearing 785208-00- ¢ 95 #4417k 785208-00~ ¢ 95x d 40x47 1
30 254144520031  |Chain wheel bearing BERE 1
31 910401300020  |Circlip GB894.1-40 il FH 0 E44 BEIGBBIA. 1-40 2
32 910600600011  |Split pin 2X12 JF GBI 1-2x12 2
33 910900400013  |LH1266 chain A BECB60TA-LH1266 1
34 254143520070  |Joint BEAIZFEMI8X 1. 5x185. 5 1
35 910600600032  |Split pin GB91-3.2x40 JF GBI 1-3. 2x40 2
36 255044020158  |Nut M18x1.5 FRIABEMI8x1. 5 2
37 910300400007  |Nut M18x1.5 BERIMISXL. 5 2
38 254144520032 Hydro cylinder fixed loop L[ 2 R 1
39 910400500006  [Spring Washer GB93-8 A EIGBI3-8 2
40 910300100006  |Bolt GB6170-M8-10 B2REGB6170-M8-10 2
41 254143520071 |Joint i g Sk 2
42 910400500008 | SpringWasherGB93-12 HOEE B GBI3-12 1
43 910100400009 BoltGB5786-M12x1.25x25-8.8 IZHEGB5786-M12x1. 25x25-8. 8 1

4




252198501059 EFHEL(=Z%4 E H)/Lifting cylinder(three stage full free)

=

=

[/

[eE—

o

5 /NO %i15/SN Name £ e /qTY A% /Remark
254144510044  |Cylinder (L)(H=4000) JhiiL (L) (H=4000) 1 H=4000
254144510045  |Cylinder (L)(H=4350) L (L) (H=4350) 1 H=4350
254144510046  |Cylinder (L)(H=4500) JhiiL (L) (H=4500) 1 H=4500

A 254144510047  |Cylinder (L)(H=4800) L (L) (H=4800) 1 H=4800
254144510048  |Cylinder (L)(H=5000) L (L) (H=5000) 1 H=5000
254144510049  |Cylinder (L)(H=5500) L (L) (H=5500) 1 H=5500
254144510050  |Cylinder (L)(H=6000) L (L) (H=6000) 1 H=6000
254144510051  |CyRinder (R)(H=4000) L (R) (H=4000) 1 H=4000
254144510052  |CyRinder (R)(H=4350) L (R) (H=4350) 1 H=4350
254144510053  |CyRinder (R)(H=4500) L (R) (H=4500) 1 H=4500

B 254144510054  |CyRinder (R)(H=4800) L (R) (H=4800) 1 H=4800
254144510055  |CyRinder (R)(H=5000) L (R) (H=5000) 1 H=5000
254144510056  |CyRinder (R)(H=5500) L (R) (H=5500) 1 H=5500
254144510057  |CyRinder (R)(H=6000) L (R) (H=6000) 1 H=6000

c 254198510003  [Seal kits(three stage full free lifting cy| 2 3 {2 26 (=40 42 B Hule FHiL) 2
252044510006 Lifting chainLH1234-95 TS LH1234-95 2 H=4000
251244014003 Lifting chainLH1234-101 TS LH1234-101 2 H=4350
252144014003 Lifting chainLH1234-105 HECTHEESALH1234-105 2 H=4500

D 251244014004 Lifting chainLH1234-109 HETHE 24 LH1234-109 2 H=4800
251244514005 Lifting chainLH1234-115 HETHEESALH1234-115 2 H=5000
252144014002 Lifting chainLH1234-123 TS LH1234-123 2 H=5500
252144014006 Lifting chainLH1234-133 TS LH1234-133 2 H=6000

1 254144520093 [Inner hoop P 4t 4 2

2 254144520092  [Outer hoop ik i 2

3 910400500007  [Washer GB93-10 A GBI3-10 4

4 910400100007  |Washer GB97.1-10-200HV -3 [EGBI7. 1-10-200HV 4

5 910100300037 BoltM10x30 IZH2GB5783-M10x30-8. 8 4

6 910400100008  |Washer GB97.1-12-200HV P34 [EGBIT. 1-12-200HV 2

7 910400500008  |Washer GB93-12 HOEE A GBY3-12 4

8 910100400009 Bolt GB5786-M12x1.25x25-8.8 IZHEGB5786-M12x1. 25x25-8. 8 2

9 251244020101  [Chain bolt M16x1.5-85 HEALIZMEM16x1. 5x85 2

75




252198501059 EFHEL(=Z%4 E H)/Lifting cylinder(three stage full free)
5 /NO %i15/SN Name £ e /qTY A% /Remark

10 910100300053  |Bolt GB5783-M12x45-8.8 $ZHEGB5783-M12x45-8. 8 2

11 910401300020  |Circlip GB894.1-40 i P 4 B GBB94. 1-40 2

12 940200500015 | Chain wheel bearing 780708K3-95x 4 il 7 780708K3-®95xD40x27 2

| 13 910900400010  |LH1234chain LH1234H% 2

) ‘ﬁ ‘ 14 910600600019  |Split pin 2.5x25 FF E456B91-2. 5x25 2

£ | } 15 252044020121 Chain bolt M16x1.5-178 B IEAEM16x1. 5x178 2

e ‘.“J \ | 16 910600600030  |Split pin 3.2x30 FF 1443, 2x30 2

! } } 17 254144020066  |Nut M16x1.5 FRIFHZEM16x1. 5 2

‘ ‘ 18 910300200008  |Nut M16x1.5 2 EIM16x1. 5 2

| | 19 A Piston rod W SEFT 1

} | 20 A Adjusting bushing 35.5x44xL1 I #4535, 5x44xL1 1

‘ . } 21 A Circlip P 1

e w\ N 22 A Seal ring 45x35x6 AL 1

T ‘ | N \ 23 A Piston T % 1

l } } y 3 } 24 A Copper bushing FIESS 1

L | | - | 25 A Circlip AR

TT i ET\Q | 26 A Buffer ring GPHR 1

| 22\4'. ‘I f 27 A Dust ring 7 22 1

N\ 2}\* 11 ‘r—— -1‘ 28 A Seal ring il 2 e 1

A = N Zl\é T o, | 29 A Guide bushing EAES 1

\3 B L ‘ 9\24 | 30 A O seal ring O 2+ ] 1

i ;‘i‘i \ il 31 A Guide bushing CIEES 1

- / 21\ } >y } 32 A 0 seal ring OV HIH 1

:\,‘r i3 Zs\é E | -*-\‘2 | 33 A Bearing 3530 A& 3530 1

\ I e | | 34 A Cylinder FLiE 1
B\n 1 bl !
n ________ | E— |

76



252198501060 {5588 K & M2 3% (=44 H H)/Side shifter and pipeline installation(three stage full free)

5 /NO %i15/SN Name £ e /qTY A% /Remark

1 910100300054  |BoltGB5783-M12x80-8.8 12 HGB5783-M12x80-8. 8 1

2 910400500008  |Washer GB93-12 FATEIPEGBI3-12 1

3 910400200005  |Washer GB96.1-12-200HV KHFEIGBIG. 1-12-200HV 2

4 255030520020  |Pulley W 1
255030520001 Hydraulic hose assembly10-L2060-19 7% & & & ik (B) 10-L2060-1SC-60° 1 H=4000
255030520002 Hydraulic hose assembly 10-L2310-1|¥ & & &k (B) 10-12310-1SC-60° 1 H=4350
255030520003 Hydraulic hose assembly10-L2410-19% & & &k (B) 10-12410-1SC-60° 1 H=4500

5 255030520004 Hydraulic hose assembly 10-L2610-1|¥ & & & ik (B) 10-L2610-1SC-60° 1 H=4800
254130520001 Hydraulic hose assembly 10-L2810-1|¥ & & & ik (B) 10-L2810-1SC-60° 1 H=5000
254130520002 Hydraulic hose assembly 10-L3110-1|¥ & & &k (B) 10-L3110-1SC-60° 1 H=5500
254130520003 Hydraulic hose assembly 10-L3510-1|¥ & & & ik (B) 10-L3510-1SC-60° 1 H=6000

6 254130520016  [Bush & 20x ¢ 13x43 745 & 20x & 13x43 1

7 255030520022  [Bush ¢ 22x ¢ 13x56 T4  22x & 13x56 1
25413052004 Hydraulic hose assembly10-L1795-19 % & & & ik (B) 10-L1795-15C-60° 2 H=4000
25413052005 Hydraulic hose assembly10-L1890-19 & & i (L) 10-L1890-1SC-60° 2 H=4350
255030520025  |Hydraulic hose assembly10-L1940-1¥4 & &k (E) 10-1.1940-1SC-60° 2 H=4500

8 254130520006  |Hydraulic hose assembly10-L2040-1# & & () 10-1.2040-1SC-60° 2 H=4800
254130520007  |Hydraulic hose assembly10-L2140-1# %8 &k (E) 10-1.2140-1SC-60° 2 H=5000
255030520002 Hydraulic hose assembly10-L2310-19 {58 & A (EL) 10-L2310-1SC-60° 2 H=5500
254130520009  |Hydraulic hose assembly10-L2470-1¥ %8 &k (E) 10-1.2470-1SC-60° 2 H=6000

9 255030520021  |Pulley ¢110x27 T & 110x27 (SLAY) 2

10 254130520014  |Pulley pole JEE Rty 1

11 255030520018 Hydraulic steel pipe welding NS 1

12 910400100006  [Washer GB97.1-16-200HV - #[EGBIT. 1-8-200HV 3

13 910400100006  [Washer GB93-8 i REIGBI3-8 5

14 910100300022 Bolt GB5783-M8x20-8.8 IZH2GB5783-M8x20-8. 8 3

15 252130520004  [Hydraulic hose assembly 10-L1120-1| ¥ &% & A% (EL) 10-L1120-1SC-60° 2

16 254130510001  [Sidesway steel pipe LN 1

17 910200200059  [Screw GB70.1-M8x35-8.8 B2%TGB70. 1-M8x30-8. 8 2

18 255029020024  [Joint 8-M16x1.5-60° 3k (BiE D) 8-2xM16x1. 5-60° 2

19 910800100042 Oring 13.6x2.4 OJFPE-4113. 6x2. 4 2

7




252198501060 {5588 K & M2 3% (=44 H H)/Side shifter and pipeline installation(three stage full free)

55 /N0 Y5 /SN Name B R /QTY #¥E/Remark
20 254142520001  [Hydraulic hose assembly (90°)10-L3q ¥ % % (90° ) 10-L300-1SC-60°| 2 %% /optional
21 255042510004  |Side shiifter assembly(LH) M 2% 4 (LH) 1 %% /optional
21 255042510001  |Side shiifter assembly(LD) Fs 2% 4% (LD) 1 %% /optional
21 255042510002  [Side shiifter assembly(CASCADE) | fll# % i (R i) 1 1% /optional
22 910200200062  |ScrewGB5783-M8x45-8.8 $24TGB70. 1-M8x45-8. 8 2
23 255028520035  |Pipe press fixedly piank IR 2
24 255028520034  |Rubber pipe lump Jlig=qiibice N 2

78




252198501061 XXM i ¥ (=44 A H)/DOUBLE ADDITIONAL TUBE(three stage full free)

5 /NO %i15/SN Name £ e /qTY A% /Remark

1 254130520016  |Bush ®20x®13x43 45 D 20x ® 13x43 1

2 255030520020  |Pulley ®120x42 TS O 120x42 (XU 1

3 910400200005  |Washer GB96.1-12-200HV KHFEIGBIG. 1-12-200HV 3

4 910400500008  |WasherGB93-12 0 H B GBY3-12 3

5 910100100048  |Bolt GB5782-M12x50-8.8 12 HEGB5782-M12x50-8. 8 3
255030520001 Hydraulic hose assembly 10-L2060-1|¥ & & & ik (B) 10-L2060-1SC-60° 2 H=4000
255030520002 Hydraulic hose assembly 10-L2310-1|¥ & & & ik (B) 10-L2310-1SC-60° 2 H=4350
255030520003 Hydraulic hose assembly 10-L2410-1|¥ & & & ik (B) 10-12410-1SC-60° 2 H=4500

6 255030520004 Hydraulic hose assembly 10-L2610-1|¥ & & & ik (B) 10-L2610-1SC-60° 2 H=4800
254130520001 Hydraulic hose assembly 10-L2810-1|¥ & & &k (B) 10-L2810-1SC-60° 2 H=5000
254130520002 Hydraulic hose assembly 10-L3110-1|¥ & & &k (B) 10-L3110-1SC-60° 2 H=5500
254130520003 Hydraulic hose assembly 10-L3510-1|¥ & & & ik (B) 10-L3510-1SC-60° 2 H=6000

7 255030520018  |Hydraulic steel pipe welding 1 WENEREL 1

8 252130520004 Hydraulic hose assembly 10-L1120-1|¥ & & &k (B) 10-L1120-1SC-60° 2

9 910400100006  [Washer GB97.1-8-200HV - #[EGBIT. 1-8-200HV 8

10 910400500006  (WasherGB93-8 i EIGBIZ-8 8

11 910100300022  (Bolt GB5783-M8x20-8.8 B2 H2GB5783-M8x20-8. 8 8

12 255030520019  |Hydraulic steel pipe welding 2 N2 1
255028520015  |Hydraulic hose assembly 10-L.1770-1{ 58 & (E) 10-11770-1SC-60° 2 H=4000
254130520005 Hydraulic hose assembly 10-L1890-1 |k & & & i (L) 10-L1890-1SC-60° 2 H=4350
255030520025  |Hydraulic hose assembly 10-L.1940-1{ 58 & i () 10-1.1940-1SC-60° 2 H=4500

13 254130520006  |Hydraulic hose assembly 10-L2040-1{ & & i () 10-1.2040-1SC-60° 2 H=4800
254130520007  |Hydraulic hose assembly 10-L2140-1{ 58 & (E) 10-1.2140-1SC-60° 2 H=5000
255030520002  |Hydraulic hose assembly 10-L2310-1{¥/5E & &k (E) 10-12310-1SC-6 2 H=5500
254130520009 Hydraulic hose assembly 10-L2470-1 |} 58 & A (L) 10-L2470-1SC-60° 2 H=6000

14 255030520021  |Pulley ®110x27 T O 110x27 (BLHY) 4

15 254130520014  |Pulley pole bEE ety 2

16 255030520022  [Bush®20x®13x56 & ©20x D 13x56 1

17 910100100058 Bolt GB5782-M12x100-8.8 IZH2GB5782-M12x100-8. 8 1

18 910400200005  [Washer GB96.1-12-200HV KAFEIGBIG. 1-12-200HV 2

19 910100100056 Bolt GB5782-M12x90-8.8 HZFEGB5782-M12x90-8. 8 1

79




252198501061 XXM i ¥ (=44 A H)/DOUBLE ADDITIONAL TUBE(three stage full free)

5 /NO %i15/SN Name £ e /qTY A% /Remark
255028520015 Hydraulic hose assembly 10-L1770-1|¥ & &k (B) 10-L1770-1SC-60° 2 1=4000
254130520005 Hydraulic hose assembly 10-L1890-1|¥ & &k (B) 10-L1890-1SC-60° 2 1=4350
255030520025 Hydraulic hose assembly 10-L1940-1|¥ & &k (B) 10-L1940-1SC-60° 2 H=4500

20 254130520006 Hydraulic hose assembly 10-L2040-1|¥ & & & ik (B) 10-L2040-1SC-60° 2 H=4800
254130520007 Hydraulic hose assembly 10-L2140-1|¥ & & ik (B) 10-12140-1SC-60° 2 H=5000
255030520002 Hydraulic hose assembly 10-L2310-1|# & & (E) 10-L2310-1SC-6 2 H=5500
254130520009 Hydraulic hose assembly 10-L2470-1|¥ & & & ik (B) 10-12470-1SC-60° 2 H=6000

21 255029020024  |Joint 8-2XM16x1.5-60° ek (B L) 8-2xM16x1. 5-60° 4

22 255031020006  [Hydraulic steel pipe welding WENE RS 1

23 252131020002 Hydraulic hose assembly 10-L1200-1|¥ & & ik (B) 10-L1200-1SC-60° 2

24 255028510022  |Excessive pipe welding TN 1
255030520003 Hydraulic hose assembly 10-L2410-1|¥ & & & ik (B) 10-1.2410-1SC-60° 2 H=4000
254128520052 Hydraulic hose assembly 10-L2650-1|¥ & & & ik (B) 10-L2650-1SC-60° 2 H=4350
254131020006 Hydraulic hose assembly 10-L2750-1|¥ & & & ik (B) 10-L2750-1SC-60° 2 H=4500

25 254131020007  |Hydraulic hose assembly 10-L2950-1 {4 & & i () 10-1.2950-1SC-60° 2 H=4800
254128520037 Hydraulic hose assembly 10-L3150-1 | & & & A (L) 10-L3150-1SC-60° 2 H=5000
254131020009  |Hydraulic hose assembly 10-L.3450-1{ & & () 10-1.3450-1SC-60° 2 H=5500
254131020010 Hydraulic hose assembly 10-L3850-1 | & & & i (L) 10-L3850-1SC-60° 2 H=6000

26 255031020004  |Axle ®20x70 ity B4l © 20x70 1

27 255031020007 Pulley ®90x22 T ©90x22 (B fl) 2

28 254131010002  |Pulley support welded 1 W SCRREAL 1

80




252198501063 #. % % 4% /ELECTRONIC
FEE/NO 4iE5/SN Name AR B /QTy #%¥E/Remark
1 921800100027 Sensor 141 2%999666-94810AAA 1 Opiton
2 920200600010 Limit switch CZ-3108 PR AV FFCZ-3108 1 Opiton
3 920200300004 Micro Switch (RZ-156Q22-B3) MENIT5<RZ-156Q22-B3 6
921100100063 Display (3401T-12-96V) X 434011-12-96V 1 fidCurtis 2%
4 921100100154 Display IDD-E-35CD17B(D35C-R) B REAED3EC-R 1 BCACMZ 4
921100100155 Display IDD-E-35CD17B(D36C-R) B REAED36C-R 2 fit Inmotion A 4¢
_ 256733012002 Combination switch JK361CXNL/3-00{4H & JF5%JK361CXNL/3-0000 1 20244F 5 O E
’ 920200800013 Combination switch JK361CXNL/1  |ZH4&JF3%JK361CXNL/1 1 20244F 1 %L B
6 920200200031 Key BRI R (— R ) 1 A L
8 920200100020 Emergency StopSwi tch (GSLA5-22PN-4{ 2fFFF J<GSLA5-22PN-40-G01/R 1
9 251233020001 Integrated electrical box SR 1 Curtis/ACM{§EF
921400100201 Control box WSM-DCDQH-012 4 &WSM-DCDQH-012 1 L 451 i
10 920201000002 Brake switch TS JK231 1
11 920500100001 Horn (125-DC24V) BRI\ 125-DC24V 1
12 920500100002 Buzzer (DJB-24B) WY\ B 1 25D JB-24B 1
13 920500100008 [Horn (HYDZ-24V) W\ NS BSHYDZ-24V 1
14 921900100017 DC-DC8OV/24V B 2VDC300NT 1
15 920200200075 Fingerprint unlock FUC-B2 FUC-B2JR SUfR Bl 2% 1 Opiton
16 921900100026 USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020 Warp Switch (YB-nuoli—003) FUHIF 55 YB-nuoli-003 1 Opiton
18 921800200007  |Angle potentiometer iy F LR 1 Opi ton
19 921700100005 Accelerator (FZ3-132-133) JINEAEFZ3-132-133 1 FitCurtis/ACM/FAIE R 40
921700100015 Accelerator (JCTH2-5L) i #% JCTH2-5L fit Inmotion R4t
252133213000-S03 [Controller Assembly (ACM-4P20QC) | % ZH {4 (ACM-4P20QC) 1 FLACM AR 4t
20 252133212000-S11 [Controller Assembly (Inmotion—4P20{ H#%4H {4 (Inmotion—4P20QC) 1 fid ITnmotion &4t
252133211000-S00 [Controller Assembly (Curtis—F-4P20( 41} (Curtis F-4P20QC) 1 FtCurtis-FRYE
252133211002-S00 |Controller Assembly (Curtis-F-4P20] HifZZ11F (Curtis F-4P20QCELBI)|[ 1 L 51 %) FH
21 252133010026 Control harness (ACM-4P20QC) 2 B 25 R (ACM A B6-4P20QC) 1 HCACMA SE
252133010029 Control harness (InmotionZZi-4P20] 4 &£k (Inmotion £ %i—-4P20QC) 1 fid Inmotion &4t
21 252133010024 Control harness (Curtis&i-4P20QC| 5 28 3R (Curtis & 4t-4P20QC) 1 fitCurtis/Curtis—F
252133010032 Control harness (Curtis—F-HfIR-4] £ 5 8 (Curtis—F-Lui-4P20Q)| 1 Ee gl 1 A
81
252198501063 % 8 % %./ELECTRONIC
FF5/NO %if5/SN Name 2 AR BR/QTY £&¥E/Remark
252133014001 FEPEL S R 4P16-20Q (Tnmot 1 on+ACM | 3 42 4% &4 4P 16-20Q (Inmot i on+ 1 fit Inmot i on FIACM A ZE
252133014002 JERRLR Y8 B 4P16-20Q (Curtis) JEPELR A B R AP16-20Q (Curtis) 1 fitCurtis R 48
22-27 252133014003 FERELRLE M RAP20QC (FA IE) SERELRSE B RAP20QC (RA IE) 1 fiCkA IE R 5
252133014004 FERELRYE MRAP14QC (Curtis F) VERELRHE B RAP14QC (Curtis F) 1 fidcCurtis FRAZ
252133014006 FERRLRYE B R AP20QY (HE KD SEPELR A B R AP20QY (KD 1 [T




82

252198501064 % 3 % %/ELECTRONIC

/N0 R /SN Name 2 AR B E/QTY 3% /Remark
1 255034510002 JE TR TR ARAT R Left front roof guard frame lig 1
255034510003 AT ZE TR AT R Right front roof guard frame li| 1
255034510004 JGHEIT R Rear combination light harness 1
922000100001 4T PDL-LXZM-1 Lamp PDL-LXZM-1 3
922000100014 4TA-LJD-A1 Lamp A-LJD-A1 2 RURTERST
922000100059 +TFLDJ-JSD-002 Lamp FLDJ-JSD-002 2 gl
922000100028 +TRB-L590-1 Lamp RB-1590-1 2 BRI RIT
922000100027 FTRB-L590 Lamp RB-L590 2 BT
922000100014 4TA-LJD-A1 Lamp A-LJD-A1 1 RURTERST
922000100028 +TRB-L590-1 Lamp RB-1590-1 1 BRI RIT
922000100027 FTRB-L590 Lamp RB-L590 1 BT
922000100032 KT OW-6202 Lamp OW-6202 1 UL AL T
922000100041 KT OW-6202 Lamp OW-6202 1 UIEE T
922000100053 ATFLDJ-SSWD-003LED Lamp FLDJ-SSWD-003LED 2 Ja BAAT
922000100051 +TFLDJ-JSD-002 Lamp FLDJ-JSD-002 1 HEORAT




83

252198501065 # 4 48.44/ELECTRONIC COMPONENTS—Inmotion % %

FES/NO HG/SN Name Ak B /QTY %1 /Remark
1 252198528000 BASE PLATE (7101153500-00) JEMR (7101153500-00) 1
2 257698537015 Support (999666-93036AAB) A (999666-93036AAB) 1
3 281798537001 Contactor (999666-97202CAA) TS (999666-97202CAA) 1
4 281298518002 Resistance (999666-76140BAA) F1 B (999666-76140BAA) 1
5 252198528001 Copper bar (7101153502-00) HilHE (7101153502-00) 1
6 257598537033 Terminal base (001027-93221AAA) LR (001027-93221AAA) 1
7 252198528002 Copper bar (999666-65608BA) HilHE (999666-65608BA) 1
8 252198519014-500 ACS485-3500-23P-4P20QC-P ACS485-3500-23P-4P20QC-P 1 [RBEAE R 24V HH 4k 88
8.1 921400100070 Controller ACS48S-350C-23P 1 2$ACS48S-350C-23P 1 TR 5 N I
8 252198519016-S11 ACS485-3500-23P-4P20QC-P ACS485-3500-23P-4P20QC-P 1 [EESEBER R R (SR B 88 )
8.1 921400100070 Controller ACS48S-350C-23P P #ACS485-350C-23P 1 A 5 N
9 257598528001 FUSE (999666-96316AAA) R 22 (999666-96316AAA) 1
10 252198528003 Copper bar (999666-65607BAA) HilHi (999666-65607BA/ 1
11 281298518003 The reverse buzzer (999666-94302AAA) {5 758505 2 (999666-94302AAA) 1
12 252198528004 Copper bar (7101153501-00) HiHE(7101153501-00) 1
13 253698537011 Fuse (999666-96320AAA) 3507 738 (999666-96320AAA) 1
14 252198519013-S00 ACS48S-350C-35P-4P20QC-T ACS485-350C-35P-4P20QC—T 1 5| 0 e (24 Vi HH 44k Ha 83
14.1 921400100069 Controller ACS48S-350C-35P J #5ACS48S-350C-35P 1 RS NG |
14 252198519015-S11 ACS48S-350C-35P-4P20QC-T ACS485-350C-35P-4P20QC—T 1 e 5 R P (R P 25 )
14. 1 921400100069 Controller ACS485-350C-35P 51 #$ACS48S-350C-35P 1 T S NI
84
252198501066 % 38 4F/ELECTRONIC COMPONENTS—Curtis-F#Z %
FEE/NO S5 /SN Name A AR iR /QTY, %% /Remark
1 254198518001 BUZZER (WX10079ASWO1) BN 2% (WX10079ASWO1) 1
2 252198528010 Aluminum plate (WX17750300-411) B (WX17750300-411) 1
3 252198528011 Copper Bar (WX17750301-0771) HHE (WX17750301-0771) 1
4 252198528012 Copper Bar (WX17750301-0770) HHE (WX17750301-0770) 1
5 252198519002-S00  [F4-A-48-375-4P20QC-P F4-A-48-375-4P20QC-P 1 SRR R
5.1 921400100156 Controller AC-F4-A-48-375-001 Pl #AC-F4-A-48-375-001 1 TEFF 5N
, '5\:, 5 252198519004-S00  |F4-A-48-375-4P14QC-P F4-A-48-375-4P14QC-P 1 TR AR SR (14QC% F)
? 2 5.1 921400100156 Controller AC-F4-A-48-375-001 P21l #5AC-F4-A-48-375-001 1 [EEE A
) 4 5 252198519008-S00  |F4-A-48-375-4P20QC-BLF-P F4-A-48-375-4P20QC-BLF-P 1 TR AR S (A8 1)




13 ‘ \5 \ 3 5.1 921400100156 Controller AC-F4-A-48-375-001 FEil #AC-F4-A-48-375-001 1 R SR
12 \'t 6 6 257598537015 FUSE (10077FZ4VE500. 0) R 22 (10077FZ4VE500. 0) 1
1" \‘y' . 7 257598537038 FUSE HOLDER (WX10077FH02) AR 22 & (WX10077TFHO2) 1
g 8 A ASM LABEL 404 (18201014-404) BRFRZE (18201014-404) 1
10 B 9 252198528013 Copper bar (WX17750301-0574) HiHE (WX17750301-0574) 1
o 10 257598537040 Support (17750302) FH(17750302) 1
11 254198518000 CONTACTOR (13220469) Pefh 38 (13220469) 1
12 252198528014 Copper bar (WX17750301-0749) HiHE (WX17750301-0749) 1
13 252198519001-S00  |F4-A-48-375-4P20QC-T F4-A-48-375-4P20QC-T 1 7 5| B A
13.1 921400100156 Controller AC-F4-A-48-375-001 JE | #$AC-F4-A-48-375-001 1 TSNt
13 252198519003-S00  |F4-A-48-375-4P14QC-T F4-A-48-375-4P14QC-T 1 5| B AR (14QC°E F])
13.1 921400100156 Controller AC-F4-A-48-375-001 JE | #$AC-F4-A-48-375-001 1 TSNt
13 252198519007-S00  |F4-A-48-375-4P20QC-BLF-T F4-A-48-375-4P20QC-BLF-T 1 5| AR 8RR (L A3 1)
13.1 921400100156 Controller AC-F4-A-48-375-001 JE | #$AC-F4-A-48-375-001 1 TSNt
85
252198501067 % 3540 4F/ELECTRONIC COMPONENTS—ACM % %4
FEE/N0 A5 /SN Name 2 AR S EL/QTY #%¥E/Remark
1 252198528005 Aluminum plate (7105103501-00) JEEHR (7105103501-00) 1
2 257598537033 Terminal base (001027-93221AAA)  |3E4R 2 (001027-93221AAA) 1
3 252198528006 Copper_bar (999666-65383CAA) HiHE (999666-65383CAA) 1
4 257598537037 |Support (999666-93036AAB) 372 (999666-93036AAB) 1
5 281798537000 Contactor (999666-97202CAA) A #5(999666-97202CAA) 1
6 252198528007 Copper bar ( 7105103500-00) HiHE( 7105103500-00) 1
7 253698537011 Fuse (999666-96320AAA) 350A J4 i #5(999666-96320AAA) 1
8 252198519021-S03 |ACMI48C350-4P20QC-T ACMI48C350-4P20QC-T 1 | R
8.1 921400100145 Controller ACM48C350 $EHIE8ACM48C350 1 | SAAE
9 252198528008 Copper bar (999666-65712BAA) H1HE(999666-65712BAA) 1
10 257598528001 FUSE (999666-96316AAA) {RBE22(999666-96316AAA) 1
11 281298518003 The reverse buzzer (999666-94302AA) 8] 25 iS5 2% (999666-94302AAA) 1
12 252198519022-S03 |ACMI48C350-4P20QC—P ACMI48C350-4P20QC-P YRR
12.1 921400100154 Controller ACM48C250 B8 ACM48C250 1 [ER SN
13 252198528009 Dopper bar (999666-65714BAA) H1HE(999666-65714BAA) 1




86

252198501068 & ¥ i#/BATTERY
FEE/NO RH5/SN Name 2 AR PBCEL/QTY #%1E/Remark
252137010002 Traction battery 48V460Ah % 5| ¥ 48VA60AN 1
1 252137010006 Traction battery 48V400Ah 4 3] ¥ #48V400Ah 1
252137010010 Traction battery 48V360Ah 4 5| ¥ #48V360Ah 1
252198537003 Battery cell 48v—4Pzs460H(weld) |# it 4k4PzS460H 1
2 252198537007 Battery cell 48v—4Pzs400 (weld) W, ¥ 1k4PzS400 1
252198537011 Battery cell 48v-4Pzs360 (weld) W, 1k4PzS360 1
252137018001 [4P20Q-48V-200-W 5 1. 2V206AhiE T AR20Q 1 i
252137018002 [4P20Q-48V-300-W B 1. 2V2TTAIE T AR20Q 1 i
252137018003 [4P20Q-48V-400-W 5 1. 2V412AhiE I AR20Q 1 i
) 252137018004 [4P20Q-48V-554-W 51, 2V554AhiE T AR20Q 1 i
252137018005 |4P20Q-48V-200-W (1) 5 1. 2V206Ah 1 HGE 7200 1 i
252137018006 |4P20Q-48V-300-W (1) 5 1. 2V2TTAR I HGE 7200 1 i
252137018007 |4P20Q-48V-400-W (1) 5 1. 2VA12Ah N HGE 200 1 i
252137018008 [4P20Q-48V-554-W (11) 51, 2V554ANNAGE I A20Q 1 i
921000200273 48V55A (3P 380V) 48V55A(=.48380V) 1 SR A
921000200068 [48V554 (3P 400+ 10%V) 48V55A(=48400+10%V) 1
4 252136512123 |48V100A (3P 356~520V) 48VI00ATLits (ZAH356~520V) 1 |Hseas, A RC4120h U R
254336512214 |48V150A (3P _356~520V) 48VI50A TS (ZAH356~520V) 1 |Hseas, A RC4120h U R
255136512122 |48V200A (3P_356~520V) 48V200ATLit5 (ZAH356~520V) L |Md ey, A c412Ah DL b i
5 920400100021  |Connectors REMA95043-39 146 4 REMA95043-39 1
6 920400100022  |Connectors REMA95016-32 346 HREMA95016-32 1
7 910200200046 |Screw GB70. 1 M6x60-8. 8 $24TGB70.1-M6x60-8.8 1
8 910400100005  |Washer GB97. 1-6-200HV -3 [ GB97.1-6-200HV 1
9 910400500005 Spring washer GB93-6 ¢ 5% # B GB93-6 1

87



